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Test Report Verification

Apoli . ION AUDIO LLC
pplicant: 200 SCENIC VIEW DRIVE, SUITE 201, CUMBERLAND, Rhode Island
Address: ]
02864, United States
M p . ION AUDIO LLC
anufacturer: 200 SCENIC VIEW DRIVE, SUITE 201, CUMBERLAND, Rhode Island
Address: .
02864, United States
E.U.T: Transactive Air
Model Number: LGAC
Power Supply: AC 120V/60Hz
Test Voltage: AC 120V/60Hz
Trade Name: ALESIS Serial No.:  ————--
Date of Receipt: May 23,2012 Date of Test: June 19~ July 14, 2012
Test Specification: FCC Rules and Regulations Part 15 Subpart C:2011
pecrieation: o ST 63.4:2003

The device described above is tested by EST Technology Co., Ltd.. The
measurement results were contained in this test report and EST

Test Result: Technology Co., Ltd. was assumed full responsibility for the accuracy and
completeness of these measurements. Also, this report shows that the EUT
to be technically compliance with the ETSI EN FCC Rules and
Regulations Part 15 Subpart C requirements.

This report applies to above tested sample only and shall not be
reproduced in part without written approval of EST Technology Co., Ltd.
Date: July 19, 2012
Prepared by: Tested by: Approved by:
Ada / Assistant Tony.Tang/ Engineer IcemanHu / Manager
Other Aspects:
None.
Abbreviations: OK/P=passed fail/F=failed n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products ,It is not permitted to be
duplicated in extracts without written approval of EST Technology Co., Ltd.

EST Technology Co., Ltd Report No. ESTE-R1207003
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Product Name

Model Number

FCCID

Operation frequency :

Number of channel

Transactive Air

LGAC

Y40-LGAC

2402MHz~2480MHz

79

Antenna SMA Antenna; 2.5 dBi gain
Modulation FHSS (GFSK, n/4-DQPSK, 8-DPSK)
Power Supply AC 120V/60Hz
Applicant ION AUDIO LLC
200 SCENIC VIEW DRIVE, SUITE 201, CUMBERLAND,
Rhode Island 02864, United States
Manufacturer ION AUDIO LLC
200 SCENIC VIEW DRIVE, SUITE 201, CUMBERLAND,
Rhode Island 02864, United States
Sample Type Prototype production
EST Technology Co., Ltd Report No. ESTE-R1207003 Page 5 of 130
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2. SUMMARY OF TEST

2.1. Summary of test result

Description of Test Item Standard Results
. FCC Part 15: 15.247(b)(1)
Maximum Peak Output Power DA 00-705 PASS
. FCC Part 15: 15.215
20dB Bandwidth DA 00-705 PASS
. . FCC Part 15: 15.247(a)(1)
Carrier Frequency Separation DA 00-705 PASS
. FCC Part 15: 15.247(a)(1)(iii)
Number Of Hopping Channel DA 00-705 PASS
. FCC Part 15: 15.247(a)(1)(iii)
Dwell Time DA 00-705 PASS
FCC Part 15: 15.209
. . FCC Part 15: 15.247(d)
Radiated Emission ANSI C63.4: 2003 PASS
DA 00-705
. FCC Part 15: 15.247(d)
Band Edge Compliance DA 00-705 PASS
FCC Part 15: 15.207
Power Line Conducted Emissions ANSI C63.4: 2003 PASS
DA 00-705
Antenna requirement FCC Part 15: 15.203 PASS

EST Technology Co.,Ltd

Report No. ESTE-R1207003
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2.2. Test Facilities
EMC Lab

Name of Firm

Site Location

Certificated by CNAL, CHINA
Registration No.: L5288
Date of registration: October 28, 2011

Certificated by FCC, USA
Registration No.: 989591
Date of registration: December 07, 2010

Certificated by Industry Canada
Registration No.: 46405-9405
Date of registration: December 16, 2010

Certificated by VCCI, Japan
Registration No.: R-3663 & C-4103
Date of registration: July 25, 2011

Certificated by TUV Rheinland, Germany
Registration No.: UA 50195514 0001
Date of registration: January 07, 2011

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 2011-RTL-L1-18
Date of registration: April 28, 2011

Certificated by Siemic, Inc.
Registration No.: SLCNO021
Date of registration: November 8, 2011

Certificated by Nemko, Hong Kong

Registration No.: 175193
Date of registration: May 4, 2011

EST Technology Co., Ltd.

Chilingxiang, Qishantou, Santun, Houjie, Dongguan,
Guangdong, China

EST Technology Co., Ltd Report No. ESTE-R1207003 Page 7 of 130
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2.3. Assistant equipment used for test

N/A

2.4. Block Diagram

For radiated emissions test: EUT was placed on a turn table, which is 0.8 meter high above

ground.EUT was be set into BT test mode by Bluesuite software before test.

EUT

2.5. Test mode

The test software  “Bluesuite” was used to control EUT work in Continuous TX mode, and

select test channel, wireless mode

Mode Channel Frequency
Low 2402MHz

GFSK Middle 2441MHz
High 2480MHz

Low 2402MHz

n/4-DQPSK Middle 2441MHz
High 2480MHz

Low 2402MHz

8-DPSK Middle 2441MHz
High 2480MHz

EST Technology Co., Ltd

Report No. ESTE-R1207003

Page 8 of 130
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2.6. Test Equipment

2.6.1. For conducted emission test
Equipment Manufacturer Model No. Serial No. Last Cal. |[Next Cal.
EMI Test Receiver Rohde & Schwarz |ESHS30 832354 May,30,12 |1 Year
Artificial Mains Networ |[Rohde & Schwarz |[ENV216 101260 May,30,12 |1 Year
Pulse Limiter Rohde & Schwarz |ESH3-Z2 101100 Aug 25,11 |1 Year
2.6.2. For radiated emission test(30-1000MHz)
Equipment Manufacturer Model No. Serial No. |Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz [ESVSI10 100004 Mar,19,12 |1 Year
Spectrum Analyzer Agilent E4411B MY50140697 |Mar,19,12 |1 Year
Bilog Antenna Teseq CBL6111D  |25872 June.08,11 |1 .5Year
Signal Amplifier Agilent 310N 187037 Aug,25,11 |1 Year
2.6.3. For radiated emission test(above 1GHz)
Equipment Manufacturer [Model No. Serial No. Last Cal. [Next Cal.
Temperature controller Terchy MHQ 120 May.08,12{1 Year
Spectrum Analyzer Agilent E4408B MY44211139 |May.08,12|1 Year
Vector Signal Generator R&S SMBVI100A ]1407.6004K02 |May.08,12|1 Year
Double Ridged Horn Antenna |[R&S HF907 100276 Jan.16.11 |2 Year
Double Ridged Horn Antenna [R&S HF907 100268 Jan.16.11 |2 Year
Log-periodic Dipole Antenna [R&S HL223 100435 Jan.16.11 |2 Year
Biconical Antenna R&S HK116 100431 Jan.16.11 |2 Year
Trilog Broadband Antenna Schwarzbeck [VULB 9163 |9163-462 Jan.16.11 |2 Year
Pre-amplifer AH PAM-0118 10008 May.08,12|1 Year
Pre-amplifer R&S SCU-01 10049 May.08,12{1 Year
High Pass filter Micro HPMS50111 324455 May.08,12{1 Year
RF Cable Hubersuhner [W10.02 534096 May.08,12{1 Year
RF Cable Hubersuhner |W10.02 534123 May.08,12|1 Year
RF Cable Hubersuhner |RG 214/U 513423 May.08,12{1 Year
RF Cable Hubersuhner |RG 214/U 523455 May.08,12|1 Year
EST Technology Co.,Ltd Report No. ESTE-R1207003 Page 9 of 130
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3. MAXIMUM PEAK OUTPUT POWER

3.1. Limit

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at least
75 non-overlapping hopping channels, and all frequency hopping systems in the 5725-5850
MHz band: 1 watt. For all other frequency hopping systems in the 2400-2483.5 MHz band:
0.125 watts, the e.i.r.p shall not exceed 4W

3.2. Test Procedure

The transmitter output (antenna port) was connected to the spectrum analyzer

3.3. Test Result

EUT: Transactive Air ~ M/N:LGAC
Test date: 2012-7-9 Test site: RF site Tested by: Tony Tang
Limit
Fre Result Margin
Mode | \rp (dBm) (dB)
dBm W
2402 -9.051 21.00 0.125 30.051
GFSK 2441 -8.375 21.00 0.125 29.375
2480 -7.039 21.00 0.125 28.039
2402 -11.200 21.00 0.125 32.200
1/4-DQPSK 2441 -10.340 21.00 0.125 31.340
2480 -8.807 21.00 0.125 29.807
2402 -10.270 21.00 0.125 31.270
8-DPSK 2441 -9.549 21.00 0.125 30.549
2480 -8.432 21.00 0.125 29.432
Conclusion: PASS

EST Technology Co., Ltd Report No. ESTE-R1207003 Page 10 of 130
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3.4. Test Data

GFSK 2402 MHz

== Agilent |Freq/ChanneI
Mkrl 2.402090 GHz

E:;IE) dBm Atten 10 dB -9.051 dBm Center Freq
2.40209000 GHz

Start Freq
Nl 2.39834000 GHz

Stop Freq
2.40584000 GHz

CF Step
750.000000 kHz

Auo  Map

Freq Offset
0.00000000 Hz

Signal Track
on Off

Center 2.402 GHz Span 7.5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

GFSK 2441 MHz

== Agilent |Freq/ChanneI
Mkrl 2.441038 GHz

?Z; |(<) dBm Atten 10 dB -8.375 dBm Center Freq
2.44100000 GHz

—

Start Freq
2.43725000 GHz

Stop Freq
2.44475000 GHz

CF Step
750.000000 kHz

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.441 GHz Span 7.5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

EST Technology Co., Ltd Report No. ESTE-R1207003 Page 11 of 130
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GFSK 2480 MHz

= Agilent Freg/Channel
Mkr1l 2.480000 GHz
Atten 10 dB -7.039 dBm Center Freq
2.48000000 GHz

Start Freq
2.47625000 GHz

Stop Freq
2.48375000 GHz

CF Step
750.000000 kHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.48 GHz Span 7.5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

EST Technology Co., Ltd Report No. ESTE-R1207003 Page 12 of 130
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n/4-DQPSK 2402MHz

= Agilent

Atten 10 dB

Ref 0 dBm
Peak

Log

10

daB/

Center 2.402 GHz
#Res BW 3 MHz

n/4-DQPSK 2441 MHz
= Agilent

Ref 0 dBm
Peak

Log

10

dB/

Center 2.441 GHz
#Res BW 3 MHz

#VBW 3 MHz

Atten 10 dB

#VBW 3 MHz

| Freg/Channel
Mkrl 2.402056 GHz

-11.2 dBm

Span 7.5 MHz
Sweep 5 ms (401 pts)

Mkrl 2.441094 GHz
-10.34 dBm

Span 7.5 MHz

Sweep 5 ms (401 pts)

Center Freq
2.40200000 GHz

Start Freq
2.39825000 GHz

Stop Freq
2.40575000 GHz

CF Step
750.000000 kHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

| Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.43725000 GHz

Stop Freq
2.44475000 GHz

CF Step
750.000000 kHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd

Report No. ESTE-R1207003
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n/4-DQPSK 2480MHz

= Agilent Freg/Channel
Mkrl 2.480038 GHz
Atten 10 dB -8.807 dBm Center Freq
2.48000000 GHz

Start Freq
2.47625000 GHz

Stop Freq
2.48375000 GHz

CF Step
750.000000 kHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.48 GHz Span 7.5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

EST Technology Co., Ltd Report No. ESTE-R1207003 Page 14 of 130
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8-DPSK 2402MHz

= Agilent IFreq/ChanneI
Mkrl 2.401963 GHz

E:;IE) dBm Atten 10 dB -10.27 dBm Center Freq
2.40200000 GHz

Start Freq
g 2.39825000 GHz

Stop Freq
2.40575000 GHz

CF Step
750.000000 kHz

Auo  Map

Freq Offset
0.00000000 Hz

Signal Track
on Off

Center 2.402 GHz Span 7.5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

8-DPSK 2441MHz

= Agilent IFreq/ChanneI
Mkrl 2.440888 GHz

ss; |? dBm Atten 10 dB -9.549 dBm Center Freq
2.44100000 GHz

Start Freq
2.43725000 GHz

Stop Freq
2.44475000 GHz

CF Step
750.000000 kHz

Auo  Map

Freq Offset
0.00000000 Hz

Signal Track
Oon Off

Center 2.441 GHz Span 7.5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

EST Technology Co., Ltd Report No. ESTE-R1207003 Page 15 of 130
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8-DPSK 2480MHz

= Agilent Freg/Channel

Mkrl 2.480000 GHz
Ref 0 dBm Atten 10 dB -8.432 dBm
Peak
Log

10
dB/ Start Freq

2.47625000 GHz

Center Freq
2.48000000 GHz

Stop Freq
2.48375000 GHz

CF Step
750.000000 kHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.48 GHz Span 7.5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

EST Technology Co., Ltd Report No. ESTE-R1207003 Page 16 of 130
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4. 20 DB BANDWIDTH

4.1. Limit

Intentional radiators operating under the alternative provisions to the general emission limits, as contained in
§§ 15.217 through 15.257 and in Subpart E of this part, must be designed to ensure that the 20 dB bandwidth
of the emission, or whatever bandwidth may otherwise be specified in the specific rule section under which
the equipment operates, is contained within the frequency band designated in the rule section under which

the equipment is operated.

4.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The bandwidth of
the fundamental frequency was measured by spectrum analyzer with 30kHz RBW and
100kHz VBW. The 20dB bandwidth is defined as the total spectrum the power of which is
higher than peak power minus 20dB.

4.3. Test Result

EUT: Transactive Air ~ M/N:LGAC
Test date: 2012-7-9 Test site: RF site Tested by: Tony Tang
Freq 20dB Bandwidth o .
Mode Limit (kHz) | Conclusion
(MHz) (MHz)
2402 1.1625 / PASS
GFSK 2441 1.1750 / PASS
2480 1.1625 / PASS
2402 1.4125 / PASS
n/4-DQPSK| 2441 1.4250 / PASS
2480 1.4000 / PASS
2402 1.4000 / PASS
8-DPSK 2441 1.3875 / PASS
2480 1.3875 / PASS

EST Technology Co., Ltd

Report No. ESTE-R1207003
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FCC

4.4.

ID:Y40-LGAC

Test Data

GFSK 2402MHz

Ref 0 dBm Atten 10 dB
Peak

Log

10

dB/

N g

DI
-29.1

Center 2.402 GHz

#Res BW 100 kHz #VBW 100 kHz

Marker Trace
1 1)
2R 1)
2A 1)

X Axis
2.4018250 GHz
2.4014125 GHz

1.1625 MHz

I Freg/Channel
Mkr2 A 1.1625 MHz

-0.136 dB

%M

Span 5 MHz
Sweep 5 ms (401 pts)
Amplitude
-9.089 dBm
-29.55 dBm
-0.136 dB

Center Freq
2.40200000 GHz

2.39950000 GHz

2.40450000 GHz

500.000000 kHz
Auto Ma!!

Freq Offset
0.00000000 Hz

Signal Track

On

Start Freq

Stop Freq

CF Step

Off

GFSK 2441MHz

i Agilent

Ref 0 dBm Atten 10 dB
Peak

Log

10

DIM

-28.4

Center 2.441 GHz

#Res BW 100 kHz #VBW 100 kHz

Marker Trace
1 1)
2R 1)
2A 1)

X Axis

2.4409000 GHz
2.4404000 GHz
1.1750 MHz

Mkr2 A 1.1750 MHz
0.016 dB

S ——

Span 5 MHz
Sweep 5 ms (401 pts)
Amplitude
-8.35 dBm
-28.98 dBm
0.016 dB

| Freg/Channel

Center Freq
2.44100000 GHz

2.43850000 GHz

2.44350000 GHz

500.000000 kHz
Auto Man

0.00000000 Hz

Signal Track

On

Start Freq

Stop Freq

CF Step

Freq Offset

Off

-r EST Technology Co., Ltd
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FCC ID:Y40-LGAC

GFSK 2480MHz
= oLl Freg/Channel
Mkr2 A 1.1625 MHz
ngalt() dBm Atten 10 dB -0.653 dB Center Freq
2.48000000 GHz
Log e
10
dB/ Start Freq
2.47750000 GHz
M Stop Freq
2.48250000 GHz
CF Step
500.000000 kHz
Auto Man
Center 2.48 GHz Span 5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz
1 (0] 2.4799125 GHz -7.001 dBm _—
2R 1) 2.4794125 GHz -27.47 dBm :
24 @) 1.1625 MHz -0.653 dB Signal Track

On Off
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n/4-DQPSK 2402MHz

2 Agilent

Atten 10 dB

Ref 0 dBm
Peak

Log

10

dB/

DIMM

-32.0

Center 2.402 GHz
#Res BW 100 kHz
Marker Trace

1 1)

2R 1)

2A 1)

#VBW 100 kHz

X Axis
2.4019125 GHz
2.4012875 GHz

1.4125 MHz

n/4-DQPSK 2441MHz
% Agilent
Ref 0 dBm Atten 10 dB

Peak

Log

10
dB/

DI M/\/

-31.1

Center 2.441 GHz
#Res BW 100 kHz
Marker Trace

1 1)

2R 1)

2A 1)

#VBW 100 kHz

X Axis
2.4409125 GHz
2.4402875 GHz

1.4250 MHz

| Freg/Channel
Mkr2 A 1.4125 MHz

0.759 dB Center Freq

2.40200000 GHz

Start Freq
2.39950000 GHz

Stop Freq
2.40450000 GHz
CF Step
500.000000 kHz
Auto Man
Span 5 MHz
Sweep 5 ms (401 pts) Freq Offset
Amplitude 0.00000000 Hz
-11.95 dBm 6.
336.%?33%@ Signal Track
Oon Off

I Freg/Channel
Mkr2 A 1.4250 MHz

-0.549 dB Center Freq

2.44100000 GHz

Start Freq
2.43850000 GHz

Stop Freq
2.44350000 GHz

CF Step
500.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Span 5 MHz
Sweep 5 ms (401 pts)
Amplitude
-11.15 dBm
-32 dBm
-0.549 dB

Signal Track
On Off

- EST Technology Co., Ltd
EST,
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FCC ID:Y40-LGAC

n/4-DQPSK 2480MHz

S ReHE Freg/Channel
Mkr2 A 1.4000 MHz
Eg;(() dBm Atten 10 dB -0.247 dB Center Freq
2.48000000 GHz
Log G
10
dB/ Start Freq
2.47750000 GHz
M Stop Freq
DI 2.48250000 GHz
-29.8 —_—
CF Step
500.000000 kHz
Auto Man
Center 2.48 GHz Span 5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts) Freq Offset

Amplitude 0.00000000 Hz

Marker Trace X Axis
1 ) 2.4799250 GHz -0.843 dBm
2R @) 2.4793000 GHz -29.8 dBm :
24 e 1.4000 MHz -0.247 dB Signal Track
On Off
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8-DPSK 2402MHz

2 Agilent

Atten 10 dB

Ref 0 dBm
Peak

Log

10

dB/

DI M

-31.8

Center 2.402 GHz
#Res BW 100 kHz
Marker Trace

1 1)

2R 1)

2A 1)

#VBW 100 kHz

X Axis
2.4019125 GHz
2.4013000 GHz

1.4000 MHz

| Freg/Channel
Mkr2 A 1.4000 MHz

-0.66dB Center Freq

2.40200000 GHz

Start Freq
2.39950000 GHz

Stop Freq
2.40450000 GHz
CF Step
500.000000 kHz
Auto Man
Span 5 MHz
Sweep 5 ms (401 pts) Freq Offset
Amplitude 0.00000000 Hz
-11.83 dBm —_—
3?63;:5; Signal Track
On Off

8-DPSK 2441MHz
% Agilent
Ref 0 dBm Atten 10 dB
Peak

Log
10

I Freg/Channel
Mkr2 A 1.3875 MHz

0.385 dB Center Freq

2.44100000 GHz

2

dB/ Start Freq
\/M 2.43850000 GHz
M N swprreg
DI 2.44350000 GHz
-31.1 _—
CF Step
500.000000 kHz
Auto Mag
Center 2.441 GHz Span 5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz
1 @) 2.4409125 GHz -11.12 dBm —_—
2R @ 2.4403000 GHz -31.93 dBm :
24 ) 1.3875 MHz 0.385 dB Signal Track
On Off
Report No. ESTE-R1207003 Page 22 of 130

- EST Technology Co., Ltd
EST,



FCC ID:Y40-LGAC

8-DPSK 2480MHz
== Agilent

Ref 0 dBm Atten 10 dB
Peak

Log

10

dB/

MN

DI
-29.8

Center 2.48 GHz

#Res BW 100 kHz #VBW 100 kHz

Marker Trace
1 1)
2R 1)
2A 1)

I Freg/Channel
Mkr2 A 1.3875 MHz

0.072 dB Center Freq

2.48000000 GHz

2

Start Freq
% 2.47750000 GHz
AN
Stop Freq
2.48250000 GHz

CF Step
500.000000 kHz

Auto Mag
Span 5 MHz

Sweep 5 ms (401 pts) Freq Offset
Amplitude 0.00000000 Hz
-9.829 dBm -

-30.28 dBm .
0.072 dB Signal Track

On Off

Es-r EST Technology Co., Ltd
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5. CARRIER FREQUENCY SEPARATION

5.1. Limit

Frequency hopping systems shall have hopping channel carrier frequencies separated by a
minimum of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater.
Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may have
hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB
bandwidth of the hopping channel, whichever is greater, provided the systems operate with
an output power no greater than 125 mW

5.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The
carrier frequency was measured by spectrum analyzer with 100kHz RBW and
100kHz VBW.

5.3. Test Result

EUT: Transactive Air  M/N:LGAC
Test date: 2012-7-9 Test site: RF site Tested by: Tony Tang
Mode Channel Channel
separation Limit Conclusion
(MHz)
Low CH 1.0062 PASS
GFSK Mid CH 1.0000 PASS
High CH 1.0000 PASS
Low CH 1.0000 : PASS
w4-DQPS [Mid CH | 1.0000 S g{ig;t(hvevﬁ?ﬂzi??fWIdt? or PASS
High CH | 1.0000 greater) PASS
Low CH 1.0062 PASS
8-DPSK | Mid CH 1.0062 PASS
High CH 1.0000 PASS
EST Technology Co.,Ltd Report No. ESTE-R1207003 Page 24 of 130
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FCC ID:Y40-LGAC

5.4. Test Data

GFSK

Low Channel
= Agilent
Mkrl A 1.00625 MHz

Ref 0 dBm Atten 10 dB -0.052 dB
Peak
Log
10

dB/

1R

Span 2.5 MHz
Sweep 5 ms (401 pts)

Center 2.402 GHz

#Res BW 100 kHz #VBW 100 kHz

2.40250000 GHz
2.40125000 GHz
2.40375000 GHz

Auto Mag

0.00000000 Hz

| Freg/Channel

Center Freq

Start Freq

Stop Freq

CF Step
250.000000 kHz

Freq Offset

Signal Track
On Off

Mid Channel

== Agilent
Mkrl A -1.00000 MHz
-0.102 dB

Atten 10 dB

Ref 0 dBm
Peak

Log

10

dB/

1

///

Span 2.5 MHz
Sweep 5 ms (401 pts)

Center 2.442 GHz

#Res BW 100 kHz #VBW 100 kHz

| Freg/Channel

Center Freq
2.44150000 GHz

Start Freq
2.44025000 GHz

Stop Freq
2.44275000 GHz

CF Step
250.000000 kHz

Auto Mag!
Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd
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High Channel

== Agilent | Freg/Channel
Mkr1 A -1.00000 MHz

’FDQEI;E dBm Atten 10 dB -0.038 dB Center Freq
2.47950000 GHz
Log —_—

1

10
dB/ Start Freq
2.47825000 GHz

Stop Freq
‘\\\ 2.48075000 GHz

CF Step
250.000000 kHz

Auto Mag!

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.479 GHz Span 2.5 MHz

#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts)

-r EST Technology Co.,Ltd Report No. ESTE-R1207003
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n/4-DQPSK
Low Channel
== Agilent

Atten 10 dB

Ref 0 dBm
Peak

Log

10

dB/

Center 2.402 GHz

#Res BW 100 kHz #VBW 100 kHz

| Freg/Channel
Mkrl A -1.00000 MHz

-0.037.d8 Center Freq

2.40250000 GHz

Start Freq
2.40125000 GHz

Stop Freq
2.40375000 GHz

CF Step
250.000000 kHz

Auto Mag!

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 2.5 MHz
Sweep 5 ms (401 pts)

Mid Channel
== Agilent

Ref 0 dBm Atten 10 dB

Peak

Center 2.442 GHz
#Res BW 100 kHz

#VBW 100 kHz

| Freg/Channel
Mkrl A -1.00000 MHz

0.011d8 Center Freq

2.44150000 GHz

Start Freq
2.44025000 GHz

Stop Freq
2.44275000 GHz

CF Step
250.000000 kHz

Auto Mag!

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 2.5 MHz
Sweep 5 ms (401 pts)

Es-r EST Technology Co., Ltd
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High Channel
== Agilent

Ref 0 dBm
Peak
Log 1

10 “\\/—fﬁ}\
dB/

Center 2.479 GHz
#Res BW 100 kHz

Atten 10 dB

#VBW 100 kHz

Mkrl A -1.00000 MHz
-0.047 dB

Span 2.5 MHz
Sweep 5 ms (401 pts)

| Freg/Channel

Center Freq
2.47950000 GHz

Start Freq
2.47825000 GHz

Stop Freq
2.48075000 GHz

CF Step
250.000000 kHz

Auto Mag!

Freq Offset
0.00000000 Hz

Signal Track
On Off

-r EST Technology Co.,Ltd
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FCC ID:Y40-LGAC

8-DPSK
Low Channel
== Agilent
Mkrl A -1.00625 MHz

Atten 10 dB -0.048 dB

Ref 0 dBm
Peak

Log

10

dB/

Span 2.5 MHz
Sweep 5 ms (401 pts)

Center 2.402 GHz
#Res BW 100 kHz

#VBW 100 kHz

Mid Channel
== Agilent
Mkrl A -1.00000 MHz
Ref 0 dBm Atten 10 dB -0.035dB
Peak
Log
10
dB/

1 1R

IRV d e VIRV an e VSN IR

Span 2.5 MHz
Sweep 5 ms (401 pts)

Center 2.442 GHz

#Res BW 100 kHz #VBW 100 kHz

2.40250000 GHz
2.40125000 GHz
2.40375000 GHz

Auto Mag!

0.00000000 Hz

2.44150000 GHz

2.44025000 GHz

| Freg/Channel

Center Freq

Start Freq

Stop Freq

CF Step
250.000000 kHz

Freq Offset

Signal Track
On Off

| Freg/Channel

Center Freq
Start Freq

Stop Freq
2.44275000 GHz

CF Step
250.000000 kHz

Auto Mag!

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd
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FCC ID:Y40-LGAC

High Chanel

== Agilent

Ref 0 dBm Atten 10 dB
Peak
Log 1

O L TN

Center 2.479 GHz
#Res BW 100 kHz

#VBW 100 kHz Sweep 5 ms (401 pts)

| Freg/Channel
Mkrl A -1.00000 MHz

-0.006 dB Center Freq

2.47950000 GHz

Start Freq
2.47825000 GHz

Stop Freq
2.48075000 GHz

CF Step
250.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 2.5 MHz

EST Technology Co.,Ltd
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6. NUMBER OF HOPPING CHANNEL

6.1. Limit

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels
6.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The number of
hopping channel was measured by spectrum analyzer with 100kHz RBW and 100kHz

VBW.

6.3. Test Result

EUT: Penscanner

M/N:LGAC

Test date: 2012-7-13

Test site: RF site

Tested by: Tony.Tang

I

Mode Number of hopping channel Conclusion
GFSK 79 >15 PASS
1/4-DQPSK 79 >15 PASS
8-DPSK 79 >15 PASS

EST Technology Co.,Ltd
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6.4. Test Data
GFSK

Agilent Freg/Channel
Mkrl 2.40199 GHz

82 dBm

Center Freq
2.41475000 GHz

Start Freq
2.40000000 GHz

Stop Freq
2.42950000 GHz:

Freq Offset
0.00000000 Hz

Signal Track
On Off

Start 2.4 GHz Stop 2.429 GHz
#Res BW 300 kHz VBW 300 kHz #Sweep 5 ms (401 pts)

Agilent Freg/Channel
MKrl 2.459125 GHz

Ref 0 dBm Atten 10 dB -7.586 dBm Center Freq

Peak | 2.44450000 GHz

LT

Start Freq
2.42950000 GHz:

Stop Freq
2.45950000 GHz

CF Step
3.00000000 MHz|
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off]

Start 2.429 GHz Stop 2.459 GHz
#Res BW 300 kHz VBW 300 kHz #Sweep 5 ms (401 pts)

Agilent Freg/Channel
Mkrl 2.48014 GHz

Atten 10 dB -6.948 dBm
1

Center Freq
2.47150000 GHz

Start Freq
2.45950000 GHz

Stop Freq
2.48350000 GHz:

CF Step
2.40000000 MHZ,
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off

Start 2.459 GHz Stop 2.483 GHz
#Res BW 300 kHz VBW 300 kHz #Sweep 5 ms (401 pts)

E -r EST Technology Co., Ltd Report No. ESTE-R1207003
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FCC ID:Y40-LGAC

n/4 DQPSK

Agilent

Ref 0 dBm

Start 2.4 GHz
#Res BW 300 kHz

Agilent

Ref 0 dBm
Peak

AVAVATAVaVa eV aVaVaVaV s/ AVAVAVAVAVAVAVAYAVRVAVAVAVA A AVaYR(

dB/

Start 2.429 GHz
#Res BW 300 kHz

Freg/Channel
Mkrl 2.40192 GHz

Atten 10 dB -12.35dBm Center Freq

2.41475000 GHz

AVAVaVaVANSVAVAV VAV VaVAVVaNaaiava

Start Freq
2.40000000 GHz

Stop Freq
2.42950000 GHz

CF Step
2.95000000 MHz
Auto Mal

Freq Offset
0.00000000 Hz

Signal Track
on Off

Stop 2.429 GHz
#Sweep 5 ms (401 pts)

VBW 300 kHz

Freg/Channel
Mkrl 2.459200 GHz

Atten 10 dB -10.42 dBm Center Freq

} 2.44450000 GHz

Start Freq
2.42950000 GHz

Stop Freq
2.45950000 GHz

CF Step
3.00000000 MHz|

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Stop 2.459 GHz
#Sweep 5 ms (401 pts)

VBW 300 kHz

Agilent

Ref 0 dBm

Start 2.459 GHz
#Res BW 300 kHz

Freg/Channel
Mkrl 2.48002 GHz

Atten 10 dB -10.09dBm Center Freq

2.47150000 GHz

Start Freq
2.45950000 GHz

Stop Freq
2.48350000 GHz

Freq Offset
0.00000000 Hz

Signal Track
On off

Stop 2.483 GHz
#Sweep 5 ms (401 pts)

VBW 300 kHz

E .r EST Technology Co.,Ltd
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8-DPSK

Agilent

Ref 0 dBm Atten 10 dB

Start 2.4 GHz

#Res BW 300 kHz VBW 300 kHz

Agilent

Ref 0 dBm Atten 10 dB
Peak
Log

10 UYVVVYAVVY VY VYV Y VY YV VYWY VYT f\
Start Freq

dB/

Start 2.429 GHz

#Res BW 300 kHz VBW 300 kHz

Freg/Channel
Mkrl 2.40207 GHz

Center Freq
2.41475000 GHz.

Start Freq
2.40000000 GHz:

Stop Freq
2.42950000 GHz

Freq Offset
0.00000000 Hz

Signal Track
On Off]

Stop 2.429 GHz
#Sweep 5 ms (401 pts)

Freg/Channel
Mkrl 2.458900 GHz

-1046dBm (U et

M 2.44450000 GHz

2.42950000 GHz

Stop Freq
2.45950000 GHz

CF Step
3.00000000 MHz
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off]

Stop 2.459 GHz
#Sweep 5 ms (401 pts)

Agilent

Atten 10 dB

Start 2.459 GHz

Freg/Channel
Mkrl 2.48002 GHz

-1022dBm Center Freq

1 2.47150000 GHz:

Start Freq
2.45950000 GHz

Stop Freq
2.48350000 GHz.

CF Step
2.40000000 MHz

Auto Man
Freq Offset
0.00000000 Hz

Signal Track
On Off

Stop 2.483 GHz
#Sweep 5 ms (401 pts)

#Res BW 300 kHz —

EST Technology Co., Ltd
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7. DWELL TIME

7.1. Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds within

a period of 0.4 seconds multiplied by the number of hopping channels employed.

7.2. Test Result

EUT: Transactive Air

M/N:LGAC

Test date: 2012-7-13

Test site: RF site

Tested by: Tony Tang

Mode Dwell time Limit Conclusion
GFSK DH1 176.96 <400ms PASS
GFSK DH3 293.88 <400ms PASS
GFSK DHS5 330.91 <400ms PASS

/4 DQPSK DHI1 183.28 <400ms PASS
n/4 DQPSK DH3 298.62 <400ms PASS
n/4 DQPSK DH5 335.21 <400ms PASS
8-DPSK DHI1 186.44 <400ms PASS
8-DPSK DH3 295.46 <400ms PASS
8-DPSK DHS5 330.91 <400ms PASS

EST Technology Co.,Ltd
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7.3. Test Data
GFSK DH1 : S0hop/5s * 0.4 * 79 * 0.560ms = 176.96
= Agilent

Mkrl 1.863s
-8.33 dBm

Atten 10 dB

Ref 0 dBm
Peak

Log

10

dB/

Span 0 Hz
Sweep 5 s (401 pts)

Center 2.441 GHz

Res BW 1 MHz VBW 1 MHz

N

% Agilent
Mkri A 560 us

Ref 0 dBm Atten 10 dB -0.961 dB
Peak

Log

10

dB/

Span 0 Hz
Sweep 4 ms (401 pts)

Center 2.441 GHz

Res BW 1 MHz VBW 1 MHz

Freg/Channel

1

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Man
Freq Offset
0.00000000 Hz

Signal Track
On Off

I Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Ma!l

Freq Offset
0.00000000 Hz

Signal Track
On Off

Es-r EST Technology Co., Ltd
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GFSK DH3 : 25hop/5s * 0.4 * 79 * 1.86ms=293.88

= Agilent

Mkrl 2.55s
-8.407 dBm

Atten 10 dB

Ref 0 dBm
Peak

Log

10

dB/

Center 2.441 GHz

Res BW 1 MHz VBW 1 MHz

= Agilent
Ref 0 dBm Atten 10 dB
Peak

Log

10

daB/

Center 2.441 GHz

Res BW 1 MHz VBW 1 MHz

Sweep 5 s (401 pts)

I Freg/Channel
MkrlA 1.86 ms

Sweep 4 ms (401 pts)

Freg/Channel

1

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 0 Hz

-0.974 dB Center Freq

2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 0 Hz

Es-r EST Technology Co., Ltd
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GSFK DHS : 17hop/Ss * 0.4 * 79 *3.08ms = 330.91

- Agilent

Ref 0 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

% Agilent

Ref 0 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Mkrl 4.487 s
Atten 10 dB -8.459 dBm

1

Span 0 Hz

VBW 1 MHz Sweep 5 s (401 pts)

Mkr1 A 3.08 ms
Atten 10 dB -0.483 dB

Span 0 Hz
VBW 1 MHz Sweep 4 ms (401 pts)

Freg/Channel

W

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Ma!l

Freq Offset
0.00000000 Hz

Signal Track
On Off

I Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Ma!l

Freq Offset
0.00000000 Hz

Signal Track
On Off
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n/4-DQPSK DH1: S0hop/5 * 0.4 * 79 *0.580ms=183.28

= Agilent

Ref 0 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

= Agilent

Ref 0 dBm
Peak

Log

10

daB/

Center 2.441 GHz
Res BW 1 MHz

Mkrl 400 ms
-10.89 dBm

Atten 10 dB

Span 0 Hz
Sweep 5 s (401 pts)

VBW 1 MHz

Mkr1 A 580 us

Atten 10 dB -1.072 dB

Span 0 Hz
Sweep 4 ms (401 pts)

VBW 1 MHz

Freg/Channel

1

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

I Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off
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n/4-DQPSK DH3: 25hop/S * 0.4 * 79 *1.89 = 298.62

= Agilent

Ref 0 dBm
Peak

Log

10

daB/

Center 2.441 GHz
Res BW 1 MHz

= Agilent

Ref 0 dBm
Peak
Log

S3 FS
AA

Center 2.441 GHz
Res BW 1 MHz

Atten 10 dB

dB/
p
Auto Mag
1 1 —
W1 S2 un

Freg/Channel

1

Mkrl 2.875s

-10.8 dBm Center Freq

2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 0 Hz
Sweep 5 s (401 pts)

VBW 1 MHz

I Freg/Channel
MkriA 1.89 ms

Atten 10 dB 0.24 dB

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Ste
1.00000000 MHz

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 0 Hz

VBW 1 MHz

Sweep 4 ms (401 pts)
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n/4-DQPSK DHS: 17hop/5 * 0.4 * 79 *3.12ms= 335.21

= Agilent

Ref 0 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Atten 10 dB

Freg/Channel

1

Mkrl 2.237 s

-10.82 dBm Center Freq

2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 0 Hz
Sweep 5 s (401 pts)

VBW 1 MHz

= Agilent

Ref 0 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

I Freg/Channel
Mkrl A 3.12ms

Atten 10 dB 1.062 dB

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 0 Hz

Auto Mag

VBW 1 MHz

Sweep 4 ms (401 pts)
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8-DPSK DH1: 50hop/5 * 0.4 * 79 * 0.590ms=186.44

= Agilent

Ref 0 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

= Agilent

Ref 0 dBm
Peak

Log

10

daB/

Center 2.441 GHz
Res BW 1 MHz

Mkrl 4.025s

Atten 10 dB -10.36 dBm

Span 0 Hz

VBW 1 MHz Sweep 5 s (401 pts)

MKr1 A 590 us

Atten 10 dB -0.119 dB

Span 0 Hz
Sweep 4 ms (401 pts)

VBW 1 MHz

Freg/Channel

1

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

I Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd
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8-DPSK DH3: 25/5 * 0.4 *79 *1.87ms=295.46

=i Agilent

Ref 0 dBm
Peak

Center 2.441 GHz
Res BW 1 MHz

% Agilent

Ref 0 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Atten 10 dB

a

Atten 10 dB

Sweep 5 s (401 pts)

I Freg/Channel
Mkri A 1.87 ms

Sweep 4 ms (401 pts)

Freg/Channel

1

Mkrl 1.525s

-10.48 dBm Center Freq

2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 0 Hz

-0.709 dB Center Freq

2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 0 Hz
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8-DPSK DHS: 17/5 * 0.4 *79 *3.08ms=330.91

=i Agilent

Ref 0 dBm
Peak

Log

10

daB/

Center 2.441 GHz
Res BW 1 MHz

% Agilent

Ref 0 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Atten 10 dB

Atten 10 dB

Sweep 5 s (401 pts)

I Freg/Channel
Mkri A 3.08 ms

Sweep 4 ms (401 pts)

Freg/Channel

1

Mkrl 2.875s

-10.41 dBm Center Freq

2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 0 Hz

-0.393 dB Center Freq

2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 0 Hz
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8. RADIATED EMISSIONS

8.1. Limit

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits shown in 15.209,
all the other emissions shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits.

15.205 Restricted frequency band

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9-410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-8.5
417725 -4.17775 37.5-38.25 1435 -1626.5 9.0-92
4.20725-4.20775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 - 121.94 1718.8 -1722.2 13.25-134
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 -8.294 149.9 - 150.05 2310-2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7-156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 167.72 -173.2 3332-3339 31.2-31.8
12.51975 -12.52025 240 - 285 3345.8 - 3358 3643 -36.5
12.57675 - 12.57725 322-3354 3600 - 4400 (2)
15.209 Limit
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
74.0 dB(uV)/m (Peak
Above 1000 3 (1V)/m (Peak)
54.0 dB(nV)/m (Average)
EST Technology Co.,Ltd Report No. ESTE-R1207003 Page 45 of 130
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8.2. Block Diagram of Test setup
ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

———3METERS ——

EUT and
Support System

1.5m(L)*1.0m(W)*0.8m(H TURNTABLE | o8 METER
L) (W) H) — (WOOD) |

GROUND PLANE

8.3. Test Procedure

EUT was placed on a turn table, which is 0.8 meter high above ground. The turn table can rotate 360 degrees to
determine the position of the maximum emission level. Power on the EUT and let it working in test mode, then
test it. EUT is set 3 meters away from the receiving antenna, which is mounted on a antenna tower. The antenna
can be moved up and down between 1 meter and 4 meters to find out the maximum emission level. Both
horizontal and vertical polarization of the antenna are set on test.

The bandwidth of the EMI test receiver (R&S ESVSI10) is set at 120kHz for frequency range from 30MHz to
1000 MHz.

The bandwidth of the Spectrum’s VBW is set at IMHz and RBW is set at IMHz for peak emissions measurement
above 1GHz and IMHz RBW, 10Hz VBW for average emissions measure above 1GHz

The frequency range from 30MHz to 10th harmonic (25GHz) are checked.

8.4. Test Result

30MHz—26GHz Radiated emissison Test result
EUT: Transactive Air ~ M/N:LGAC
Power:AC 120V/60Hz
Test date: 2012-7-14  Test site: 3m Chamber Tested by: Tony Tang
Test mode: Tx Mode

Pass
Note : If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit

EST EST Technology Co., Ltd Report No. ESTE-R1207003 Page 46 of 130
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8.5. Test Data

30 MHz - 1000 MHz

EST Technology

Chilingxiang, Qishantou, Jantun,
Houjie, Dongoguan, Suangdong, China
Tel:+86-769-330815588
Fax:+86-769-83081878

Data: 168 File: D:test data'2012HHomni.EMI (235)
0 Lewvel (dBuvim) Date; 2012-07-14 Time: 19:21:46
FCCPART 15 B
-$dB-
40 ____J———————————J B
0 30 224. 418. 612, 806. 1000
Frequency (MHz)
3ite no. 3m Chamber Iata no. 165
Dis. / Ant. 3m Z27137 Ant. pol. VERTICALL
Limit FCC PART 15 B
Env. / Ins. Tewp:25.6' ;Huwi: 56%:Preas:101. 52kPa
Engineer Tony
EUT Transactive Air
Power AC 1Z0V/E60H=
M/N LGAC
Test Mode GFSK TX Z40ZMH=
Ant. Cable Emmission
Fredq. Factor Loss PReading Lewvel Limits HMarginh Reamark
[MH=) {dE/m) [dE) [dEuV) (dBuW/m) (dBuV/m) [dE) [dE)
1 30.00 18.51 1.91 0.z25 20.67 40.00 19.33 QF
2 80. 44 7.07 Z.84 10.29 Z0.20 40.00 19.80 QP
3 179.38 g.96 4,11 17.51 30.58 43 .50 1z.92 aF
4 154,23 8.57 4,18 15.80 Z9.55 43,50 15.95 oF
5 371.44 14.89 5.77 9.98 30.64 46.00 15.36 QF
3 400.54 16.07 5.98 15.06 37.11 46,00 5.89 QF
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EST Technology

Chilingziang, Qishantou, 3antun,

Houjie, Dongouan, Guangdong, China
Tel:+B86-769-83081888
Fax:+B86-769-83081878

Data: 169 File: D:test data'2012'H'Homni.EMI {235)
0 Lewvel (dBuWin) Date: 2012-07-14 Time: 19:23:13
FCCPART 15 B
-sdB
40———J
-
¥ [}
2
L
0 30 224. 418. 612, 806. 1000
Frequency (MHz)
Fite no. 3m Chaber Data no. 169
Dis. / Aint. 3 27137 Ant. pol. HORIZONTAL
Limit FCC PART 15 B
Enw. / Ins. Temp:Z25.6' ;Humi:56%;Press:101. 52kPa
Engineer Tany
EUT Transactive Air
Power AC 120V/60H=z
N/ LGAC
Test Mode GF3K TX Z40ZMH=
int. Cable Emission
Frecd. Factor Loss PReading Level Limits HMargin Reamark
(MH=) (dB/m) [dE] [dBEuV) (dBuV/m) (dBEuv/m) [dE] [dE)
1 218.18 9.00 4,41 14.53 Z27.94 45,00 15.06 QF
2 Z35.64 9.80 4,64 17.48 31.92 46,00 14.08 QF
3 400,54 16,07 5.98 7.52 Z9.57 45,00 16.43 QF
4 421,88 16.25 6.21 7.79 30.25 45,00 15.75 QF
5 579,99 19,50 7.23 6.37 33.10 465.00 1z2.90 QF
3 606.18 19.77 7.41 4,67 31.85 45,00 14.15 QF
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EST Technology

Chilingxiahg, Qishantou, 3antun,

Houjie, Dongouarn, Guangdong, China
Tel:+56-769-5330518585
Fax:+56-769-833051875

Data: 170

File: D:test data'2012'HHomni.EMI (235)

Date: 20112-07-14 Time: 19:24:57

0 Lewvel (dBuV/im)

FCCPART 15 B
-6ilB
I — e
40
I
A i
0 30 224. 418. 612, 206. 1000
Frequency (MHz)
3ite no. 3t Chamber Data no. 170
Dis. / Ant. 3 4 27137 Ant. pol. HORIZONTAL
Limit FCZ PART 15 E
Enwv. / Ins. Tewp:25.6' ;Humi: 56% Press:101.52kPa
Engineer Tony
ETUT Transactive Air
Power AC 1z20V/60H=z
N/ LzAac
Test Mode GFRE T Z441MH=
Ant. Cable Emission
Fredq. Factor Loss PBReading Level Limits Margin Reamark
[MH=) [ dB/ 1) [dE) [clBui) (dBuV/m) (dBuV/m) [cdE) [dEB)
i 1591.99 T.55 4. 22 146.30 Z5.37 43 .50 15.13 QF
2 216.24 5.80 4,40 20.40 33.60 46.00 12.40 QF
3 334.55 13.99 5.52 §.94 Z25.45 46.00 17.55 QF
4 365.53 14.80 5.73 15.582 40.35 45.00 5.65 QF
5 395.6% 15.57 5.93 16.55 35.35 46.00 T.65 QF
& 454,49 16.15 .27 6,64 Z9.06 46.00 16.594 QF
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EST Technology

Chilingxiang, @ishantou, 3antun,
Houjie, Dongguarn, Guangdong, China
Tel:+536-769-830515E85
Fax:+86-769-83051575

Data: 171 File: D:test data'2012'HHomni.EMI (235)
80 Lewel (dBuVimj) Date: 2012-07-14 Time: 19:25:51
FCCPRART15B
-$aB-
40———J
_I—‘ ¥
¥
wa F
030 224, 418. 612, 806, 1000
Frequency (MHz)
Site no. Im Chatiber Data no. 171
Dis. / int. 3 27137 Ant. pol. YERTICAL

Lirmit
Env. / In=s.

FCC PART 15 E
Tewp:25.6' ;Humi:56% Press: 101.52kFPa

Engineer Tony
EUT Transactive Air
Power ALC 120V/60H=
M/ LGAC
Test Mode GFS3K TX Z441MH:=z
Aint. Cable Emission
Fred. Factor Loss Feading Level Limits Margin BReamark
[MH=) [dB/m) (dE) [dEuv) [dBuW/m) [dBuW/m) [=1=4] [dB)
1 75.59 6.51 2.80 10.40 19.71 40.00 Z0.29 QF
2 184.23 8.57 4.18 13.35 26.10 43 .50 17.40 QF
3 208.48 5.28 4.31 9.92 22.51 43 .50 Z0.99 QF
4 358.83 14.45 5.73 5.54 25.72 46.00 Z0.28 QF
5 387.93  15.48 5.86 1z .49 33.83 46.00 1z2.17%7 QF
3 421.88 16.25 6.21 1.59 24.05 46.00 Z21.95 QF
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EST Technology

Chilingxiang, 2ishantou, 3antun,

Houjie, Dongouan, Guangdong, China
Tel:+86-769-8330813888
Fax:+86-769-8330813873

Data: 172 File: D:test data'2012'HHomni.EMI {235)
0 Level (dBuvim) Date: 2012-07-14 Time: 19:26:39
FCCPART15B
-iB-
40 ::::j———————————J
g
- 3
0 30 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. 3m Chatber Data no. 172
Dis. / &int. 3 27137 Ant. pol. VERTICLL
Limit FCZ PART 15 E
Env. / Ins. Tewp:25.6' ;Huni: 56%; Press:101.52kPa
Engineer Tony
EUT Transactive Air
Power AC 12Z0V/60H=z
M/N LiGac
Test Mode GFSE TX Z4380MH=
Ant. Cable Emission
Fred. Factor Loss Feading Lewel Limits Margin Reamark
[(MH=) [dB/m) g=0=h] [dBu) [dBuW/m) (dBuV/m) (B =hzR]
1 J0.00 15.51 1.91 a.7s 21.20 40.00 15.30 QF
2 T7.53 6.80 2.83 11.03 20.66 40.00 19.34 QF
3 159.93 10.3¢6 3.89 12.03 26.28 43 .50 17.22 QF
4 211.39 g.51 4.34 15.28 28.13 43 .50 15.37 QF
5 387.93 15.45 5.8¢6 .54 29.88 45.00 la.1:2 QF
1 402 .43 16.12 6.01 G.62 28.75 45.00 17.25 QF
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EST Technology

Chilingxiahg, Qishantou, 3antun,
Houjie, Dongguan, Guangdohg, China

Tel:+86-765-53051555
Fax:+86-765-53051575

Data: 173 File: D:test data2012'HHomni.EMI (235)
0 Level {(dBuV/m) Date; 2012-07-14 Time: 19:28:02
FCC PART 15 B
ALl
40:::j————————J
g
0 30 224. 418. 612, 806. 1000
Frequency (MHz)
Jite no. 3 Chamber Data no. 173
Dis. / Aint. 3 27137 Ant. pol. HORIZONTLL
Limit FCC PART 15 B
Env. / In=. Tewp:25.6' ;Huwi: 56%;Fress:101.52kPa
Engineer Tony
EUT Transactive Air
Power AC 120V/60Hz
M/N LizhiC
Test Mode GF3E TX -Z450MH=
Ant. Cahle Emission
Fredq. Factor Loss Reading Lewvel Limits Margin Feamark
[MH=z) (dB/m) =k} [clBu) [dBuW/m) (dBuv/m) (B =k}
1 153.19 10.75 3.81 9.13 23.69 43 .50 19.31 oF
2 242.43 10,64 4,72 i0.11 25.47 45.00 20.53 oF
3 JO05.458 13.11 5.28 9.99 28.38 45.00 17.682 oF
4 313.24 13.31 5.34 io.00 28.65 45.00 17.35 oF
5 356.89 14.404 5.72 11.43 3l.61 45.00 14.39 oF
1 373.38 14.92 5.76 i0.15 30.83 45.00 15.17 oF
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EST Technology

Chilingxiang, 2ishantou, 3antun,

Houjie, Dongguah, Guahgdong, China
Tel:+86-769-830818588
Fax:+86-769-830818758

Data: 180 File: D:test data'2012'H'Homni.EMI {235)
0 Level {dBuv/m) Date; 2012-07-14 Time: 19:34:03
FCCPART 15 B
-fulB
40———J
e
030 224, 418. 612, 806. 1000
Frequency (MHz)
3ite no. 3w Chatider Data no. 150
Dis. / &knt. 3m 27137 Ant. pol. VERTICAL
Limit FCC PART 15 B
Enwv. / Ins. Tewp:25.6' ;Humi:56%;Press:101.52kFPa
Engineer Tony
EUT Transactive ALir
Power AC 120W/60H=
M/ LGAC
Test Mode o/ 4-DOPSKE TX Z402ZMH=
Aint. Cable Ewmission
Fregq. Factor Loss EReading Lewel Limits Margin Feamark
[MH=z) [dB /) [dE) [dBuV) [ABuW/m) (dBuv/m) [dEB) (B}
1 30.00 18.51 1.91 0. 64 21.06 40.00 15.94 QF
2 45.43 5.37 Z.30 7.36 18.03 40.00 21.97% QF
3 75.59 6.51 Z.80 10.14 19.45 40.00 Z0.55 QF
4 Z45.34 11.06 4,77 o.37 16.20 445.00 Z9.80 QF
5 463.59 16.97 6.50 9.21 32.68 445.00 13.32 QF
3 492 .69  17.83 6.69 3.37 27.89 445.00 15.11 QF
EST Technology Co., Ltd Report No.ESTE-R1207003 Page 53 of 130



FCC ID:Y40-LGAC

EST Technology

Chilingxiang,Qishantou, Santun,

Houjie, Dongguan, Guangdong, China
Tel:+86-769-833031538
Fax:+86-769-8330315878

Data: 181 File: D:test data2012'HHomni.EMI (235)
0 Lewel ((ABuVim) Date; 2012-07-14 Time: 19:34:54
FCCPART15B
-$aB-
- :
i
0 30 224, 418. 612, /06, 1000
Frequency (MHz)
Site no. am Chawber Data no. 151
Dis. / Ant. 3m 27137 Ant. pol. HORIZONTAL

Lirmit
Env. / Ins.

FCC PART 15 B

Tewp:25.6' tHumi:56%:Press:101.52kPa
Tony

Transactive Lir

AC 120V/B0OHE=

LGAC

o/ 4-DOPSE TX Z40ZMH=

Margin Reamark

Engineer
EOT
Power
M/N
Test HMode
Freq
[MHz
1 159
2 191
3 213
4 400
5 407
3 543

int. Cable Emiszion
Factor Loss EReadinhg Lewvel Limits
[dE/m) [dE] [dBuv) (ABuW/m] [ABuV/m)
10.36 3.89 9.00 23.25 43 .50
7.85 4,22 13.68 25.75 43 .50
8.60 4,35 10.87 23.82 43 .50
16.07 £.93 17.65 39.70 46.00
16.22 &6.05 9.86 32.186 46.00
19.46 7.02 7046 33.94 46.00

[dE] (dE]
Z0.25 QP
17.75 QP
19.68 QP
.30 QP
13.84 QP
1z.08 QP
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EST Technology

Chilingxiang, 2ishantou, 3antun,

Houjie, Dongouan, Guangdong, China
Tel:+86-769-8330813888
Fax:+86-769-8330813873

Data: 182 File: D:test data'2012'HHomni.EMI {235)
0 Level (dBuvim) Date: 2012-07-14 Time: 19:35:58
FCCPART 15 B
-ilB-
40 _|—‘—| B
_N F
0 30 224. 418. 612, 806. 1000
Frequency (MHz)
Jite no. 3m Chatber Data no. 152
Dis. / &int. 3 27137 Ant. pol. HORIZONTAL
Limit FCZ PART 15 E
Env. / Ins. Tewp:25.6' ;Huni: 56%; Press:101.52kPa
Engineer Tony
EUT Transactive Air
Power AC 12Z0V/60H=z
M/N LiGac
Test Mode o/ 4-DOPSK TE z2441MH=
Ant. Cable Emission
Fred. Factor Loss Feading Lewel Limits Margin Reamark
[(MH=) [dB/m) g=0=h] [dBu) [dBuW/m) (dBuV/m) (B =hzR]
1 213.33 .60 4.35 11.59 24.54 43 .50 15.668 QF
2 3zZz4.88 13.71 5.43 .80 26.94 45.00 19.08 QF
3 371.44 14.89 5.77 11.28 31.94 45.00 14.08 QF
4 434.49 16.15 6.27 .58 29.30 45.00 la.70 QF
5 492 .69 17.83 6.59 14.24 3g.76 45.00 T.24 QF
1 521.79 15.01 6.85 2.87 27.76 45.00 15.24 QF
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EST Technology

Chilingxiang, @ishantou, 3antun,
Houjie, Dongguarn, Guangdong, China
Tel:+36-769-830515858
Fax:+86-769-8305815878

Data: 183 File: D:test data'2012'HHomni.EMI {235)
0 Lewvel (dBuVim) Date; 2012-07-14 Time: 19:36:25
FCCPART 15 B
-tiiB
N ﬁ
[
4
0 30 224. 418. 612, /06. 1000
Frequency (MHz)
3ite no. Jm Chamber DIata no. 155
Dis. / Ant. 3m 27137 Ant, pol. VERTICAL
Limit FCC PART 15 E
Enw. / Ins. Tewmp:25.6' rHumi:S56%:Press: 101, 52kPa
Engineer Tony
EUT Trahsactive Air
Fower AC 1zZ0V/60H=z
M/ LGAC
Test Mode o/ 4-DOP3K TX Z441MHe
Ant. Calble Emiszion
Fredq. Factor Loss Feading Lewvel Limits Margin Reamark
[MHz) B/ m) [dE) [dEuv) (dBuV/m) [ABuV/m) (dE) [dE)
1 30.00 18.51 1.91 0.49 Z0.91 40,00 19.09 QF
2 g0.44 7.07 Z2.84 9.58 19,49 40,00 20.51 QF
3 269,59 12,56 5.01 5.80 23.37 46,00 22.63 QF
4 339.43 14,13 5.58 Z2.91 Z2.62 46,00 23.385 QF
5 366.59 14,72 5.74 0.92 21.38 46,00 24.62 QF
[ 430.08 17.45 6. 60 2.18 26.23 46.00 19.77 QP
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EST Technology

Chilingxiang, Qishantou, Jantun,

Houjie, Dongouan, Guangdong, China
Tel:+536-769-83305153385
Fax:+36-769-8330513875

Data: 184

File: D:test data'2012'HHomni.EMI (235)

0 Level (dBuv/im}

Date: 2012-07-14 Time: 19:37:01

FCCPART 15 B
-6dB
40———J
5
-
0 30 224, 612, 804, 1000
Frequency (MHz)
3ite no. 3m Chamber DIats no. 154
Di=s. / Aint. 3m 27137 Ant. pol. VERTICAL
Limit FCC PART 15 E
Emwv. / Ins. Temp:25.6"' ;Humi:56%;Press:101.52kFa
Engineer Tony
EUT Transactive Air
Power AC 120V/60H=
M/N LGAC
Test Mode o/ 4-DOPSIE TX Z480MH=
Ant. Cakle Emis=zion
Fredg. Factor Loss Feading Level Limits Margin Reamark
(MH=z) (dE/m) [dE) [dEuV) {dBEuV/m) {dBuV/m) 1dE) [dE]

1 159.98 10.36 3.89 9.30 23.55 43,50 13.95 2F

2 264,74 12.94 4,97 9.88 27.79 46,00 15.21 2F

3 303.54 13.08 5.27 6.15 24,50 46,00 Z1.50 2F

4 400,54 16.07 5.98 Z.65 z24.70 46,00 Z1.50 2F

5 415,02 16.30 6.17 9.10 31.57 46,00 14.43 2F

3 419,94 16.30 6.19 1z2.32 34.81 46,00 11.19 2F
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FCC ID:Y40-LGAC

EST Technology

Chilingxiang, Qishantou, Santun,

Houjie, Dongguan, Guangdong, China
Tel:+86-769-83081888
Fax:+86-769-83081878

Data: 185 File: D:test data'2012'HHomni.EMI {235)
0 Lewvel (dBuWin) Date: 2012-07-14 Time: 19:38:03
FCCBART 15B
-§dB-
40———J
5
0 30 224, 418. 612, 806. 1000
Frequency {(MHz)
3ite no. 3 Charber Data no. 155
Dis. / Aint. 3m 27137 Ant. pol. HORIZONTAL
Limit FCC PART 15 B
Env. / Ins. Temp:25.6"' ;Humi: 56% :Press:101.52kPa
Engineer Tony
EUT Transactive ALir
Power AC 120V/60H=z
M/ LGALC

Test HMode

n/4-DOP3K TX Z480MH=

Ant. Cable Emission
Factor Loss PReading Level Limits
[dB/m) 1dE) [dEuv) (dBuV m) (dBuV/m)
10.36 3.89 15.58 32.83 45.50
9.77 3.94 15.08 Z8.79 43 .50
9.49 4,55 11.30 25.37 46.00
14.45 5.73 16.585 37.06 46.00
15.87 5.893 12.25 34.05 45.00
16.07 5.98 i0.a7 32.92 46.00

Margin Reamark
(dE)

10.
14.
a20.

11.
13.

(dE]

QFp
QF
QF
oF
QoF
QFp
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FCC ID:Y40-LGAC

EST Technology

Chilingxiang, Qishantou, 3antun,

Houjie, Dongoguan, Guangdong, China
Tel:+86-769-83081888
Fax:+86-769-830831878

Data: 174 File: D:test data'2012'HHomni.EMI (235)
0 Level {dBuvim) Date: 2012-07-14 Time: 19:29:10
FCCPART15B
B
40____J_________J 44
i
0 30 224. 418. 612, 806. 1000
Frequency {(MHz)
3ite no. 3m Chamber Data no. 174
Dis. / Ant. 3m 27137 int. pol. HORIZONTAL
Limit FCC PART 15 B
Env. / Ins. Tetop:25.6' rHumii56%: Pressi 101, 52kPa
Engineer Tony
EUT Transactive ALir
Power AC 120V/60H=z
M/ LGAC
Test Mode S5-DP3K TX Z40ZMH=z
Ant. Cable Emission
Fredg. Factor Loss EReading Level Limits Margin Feawark
[MH=) [dEB/m) [dE] (dBuV) (dBuW/m) (dBuV/m) [dE] [dE)
1 184.23 8.57 4,18 13.26 Z26.01 43 .50 17.49 QoF
z Z03 .63 7.87 4.,2z9 Z0.20 32.386 43 .50 11.14 QF
3 z211.39 g.51 4,34 192,71 32.56 43 .50 10.594 QoF
4 400,54 16,07 5.98 13.85 35.90 46,00 10.10 QF
5 426.73  16.13 6.25 13.90 36.28 46,00 9,72 Qp
6 531.49 18.45 .92 5.73 31.10 46,00 14.90 QoF
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FCC ID:Y40-LGAC

EST Technology

Chilingziang, Qishantou, 3antun,

Houjie, Dongouan, Guangdong, China
Tel:+B86-769-83081888
Fax:+B86-769-83081878

Data: 175 File: D:test data'2012'H'Homni.EMI {235)
0 Lewvel (dBuWin) Date: 2012-07-14 Time: 19:30:01
FCCPART 15 B
-sdB
40———J
.
4
1
4 [
0 30 224. 418. 612, 806. 1000
Frequency (MHz)
3Fite no. 3m Chaanber Iata no. 175
Dis. / int. 3m 27137 Ant. pol. VERTICAL
Limit FCC PART 15 B
Enwv. / Ins. Tewp:25.6' ;Huwi:56% Press: 101.52kPa
Engineer Tony
EUT Transactive Air
Power AC 120V/60H=z
N/ LGAC
Test Mode S-DP3K TX Z40ZMH=
int. Cable Emission
Frecd. Factor Loss PReading Level Limits HMargin Reamark
(MH=) (dB/m) [dE] [dBEuV) (dBuV/m) (dBEuv/m) [dE] [dE)
1 159.98 10.36 3.89 15.39 Z29.64 43.50 13.86 QF
2 191.99 7.858 4,22 13.04 Z5.11 43 .50 18.39 QF
3 373.38 14.92 5.76 1z .60 33.28 45,00 12.72 QF
4 395,62 15.87 5.93 9,46 31.26 45,00 14.74 QF
5 429,64 16.06 6.25 6.51 z8.82 465.00 17.18 QF
3 441,28 16.27 6.31 4,58 z27.16 45,00 15.54 QF
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FCC ID:Y40-LGAC

EST Technology

Chilingxiang, 2ishantou, 3antun,

Houjie, Dongguan, Guangdong, China
Tel:+86-769-33081333
Fax:+86-769-8330813873

Data: 176 File: D:test data'2012'HHomni.EMI (235)
0 Lewvel (dBuWin) Date: 2012-07-14 Time: 19:30:45
FCCPART 15B
JEEi
N ﬁ
ff
c
-
0 30 224. 418. 612, /06. 1000
Frequency (MHz)
Zite no. 3 Chamber Iiata no. 178
Dis. / Aint. 3m 27137 Ant., pol. VERTICAL
Limit FCC PART 15 B
Env. / Ins. Tetwp:25.6' rHunii 56% Pressi101.52kKPa
Engineer Tony
EUT Transactive A4Air
Power AC 120V/60HE=
M/ LGAC
Test Mode S-DPSE TX Z441MH=z
int. Calble Emisszion
Fred. Factor Loss PReading Level Limits Margin Feammark
[(MH=) [dE/m) [dE) [dEuV) [ABuW/m) [dBuvV/m) (dE) [dE)
1 80.44 7.07 Z2.84 2.91 19.82 40,00 Z0.15 QF
2 203.63 7.87 4,29 12.65 24.81 43,50 15.69 QF
3 242,43 10.64 4,72 7.83 23.19 46,00 Zz .81 QF
4 400,54 16,07 5.98 3.42 25.47 46,00 Z0.53 QF
&5 410.24 16.29 6.10 3.32 25.71 46.00 20.29 QaF
] 421.88 16.25 .21 T.60 30.06 46.00 15.594 QaF
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FCC ID:Y40-LGAC

EST Technology

Chilingxiang, Qishantou, Santun,

Houjie, Dongoguan, Guangdong, China
Tel:+36-769-330831355
Fax:+36-769-330831375

Data: 177

Fle: D:test data'2012'HHomni.EMI (235)

Date: 2012-07-14 Time: 19:32:08

0 Level (dBuvinm)

FCCPRART 15 B
-6dB
40———J ]
0 30 224, 4148, 612, 806. 1000
Frequency (MHz)
3ite no. 3m Chamber Iata no. 177
Di=s. / Ant. 3m 27137 Ant. pol. HORIZCOWNTAL
Limit FCC PART 15 E
Emwv. / Ins. Temp:25.6"' ;Huoi: 56%Press:101.52kPa
Engineer Tony
EUT Transactive Lir
Power AC 1Z20V/60H=z
MW LGAC
Test Mode S5-DP3EK TX Z441MH=
Ant. Cable Emis=zion
Fredq. Factor Loss PReading Level Limits Margin Reamark
[MHz) {dB/m) [dE) (dBuV) (dBuW/m) (ABuvV/m) 1dE) [dE)

1 174,53 5.99 4,08 12,25 25.32 43,50 15.15 QP

2 203,63 7.87 4,29 15.99 Z28.15 43,50 15.35 QP

3 211.39 8.51 4,34 12,17 25.02 43,50 15.45 QP

4 358.83 14.45 5.73 17.12 37.30 46,00 g.70 QP

5 395,69 15.87 5.93 10.76 32.56 46,00 15.44 QP

3 400,54 16.07 5.98 13.66 35.71 46,00 10.29 QP
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FCC ID:Y40-LGAC

EST Technology

Chilingxiang, Qishantonu, Jantun,

Houjie, Dongouan, Guahgdong, Chinas
Tel:+86-769-830515885
Fax:+86-769-83051873

Data: 178

File: D:test data2012'HHomni.EMI {235)

0 Level {(dBuvim)

Date: 2012-07-14 Time: 19:33:07

FCCPRART 15B
-HlB
40———J
I 0
1 [
* L
0 30 224, 418. 612, 806, 1000
Frequency (MHz)
3ite no. 3m Chamber I'ata no. 175
Dis. / Ant. 3m 27137 Ant. pol. HORIZOWNTAL
Limit FCC PART 15 B
Env. / In=s. Temp:25.6' ;Huni: 56%;FPress: 101.52kPa
Engineer Tony
EUT Transactive ALir
Power AC 120V/60H=z
MM LGAC
Test Mode S-DP3K T Z450MH=z
Ant. Cable Emission
Freq. Factor Loss PReading Lewvel Limits Margin Reamark
[MH=z) (dB/m) [dE) [dEuV) (dBuW/m) (dEuv/m) (dE) [dE)

1 159,958 10.36 3.89 16.21 30,46 43,50 13.04 QF

2 z47.28 11.36 4,78 9,17 25.31 46,00 Z0.69 QF

3 363.68 14.61 5.72 5.64 25.97 46,00 20.03 QF

4 383.08 15.18 5.81 5.69 26.68 46,00 19.32 QF

5 446,13 16.38 6.33 6.13 28.84 46,00 17.16 oF

& 499,453 17.87 6.72 9.04 33.63 46,00 12.37 oF
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FCC ID:Y40-LGAC

EST Technology

Chilingxiang, 2ishantou, 3antun,
Houjie, Dongguan, Guangdong, China

Tel:+36-7659-830313585
Fax:+86-769-830313785

Data: 179

File: D:test data'2012'HHomni.EMI (235)

Date: 2012-07-14 Time: 19:33:48

0 Lewvel (dBuWin)

FCCPART 15B
-lB
40———J
=
fi
0 30 224, 418. 612, 806, 1000
Frequency (MHz)
Fice no. 3m Chawrber Data no. 179
Diz. / Aint. 3m 27137 Ant. pol. WERTICAL
Limit FCC PART 15 B
Env. / In=s. Tewp:25.6' ;Humi:56% Press:101.52kPa
Engineer Tony
EUT Transactive Air
Power AC 12Z0V/60HE=
M/ LGAC
Test Mode 8-DPSK TX Z480MH=z
int. Cable Emission
Fred. Factor Loss EReading Lewvel Limits Margin Reamark
[(MH=) [dE/m) [=h=}] [dBuV) [ABuW/m) [dBuv/m) [dE) (AR}

1 30.00 18.51 1.91 0.25 20.67 40.00 19.33 QF

2 75.59 6.51 Z2.80 9.69 19.00 40.00 Z21.00 QF

3 271.53 12.49 5.02 4.80 22.31 46,00 Z3.69 QF

4 298.69 13.00 5.24 6.32 24.56 46,00 Z21.44 QF

5 426.73  16.13 6.25 10.94 33.32 46,00 12 .68 QF

& 430.08 17.45 6. 60 4.63 28.73 46,00 17.27 QF
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FCC ID:Y40-LGAC

1000 MHz —- 18000MHz

EST Technology

Chilingxiang, 2ishantou, 3antuh,
Houjie, Dongguat, Guangdong, China
Tel:+36-769-830515888
Fax:+86-769-8305815878

Data: 186
Lewvel (dBuV/imj}

File: D:test data' 2012 HHomni.ENI {235)
Date: 2012-07-14 Time: 19:49:11

120

FCC PART 15C PEAK

G0

7| FCCPART 15C AV

L

bAvaﬁhhwiﬁNMﬂﬂL%f;LﬁHm+ﬂﬁajhiﬁfm“”vfW&WL»fmndfﬁwum

4400. 7800, 11200, 14600, 18000
Frequency (MHz)

3 Chamber Data no. 156
3m ANT 1-18G int. pol. VERTICAL
FCC PART 15C PELAE
Temwp:25.6' ;Humi:56%;Press:101.52kFa
Tony
Transactive Air
AC 120V/E60H=z
LGAC
GF3E TX Z40ZMHz
int. Cable Lmp Emission
Factor Loss Factor Reading Level Limits HMargin ERemark
[dE/m) [dE] [dE) (dBuW)  (dBuV/m) (dBuY/m) [dE]
27.61 6.62 34.13 90.35 90.93 74.00 -18.93 Peak
31.25 11.77 31.81 G5Z2.80 64.01 74.00 9.99 Peak
31.25 11.77 31.851 34.79 46,00 54.00 g.00 Average
36.52 11.54 32.11 34.67 E0.62 74.00 23.38 Peak
37.91 11.69 31.93 34.63 52.30 74.00 z1.70 Peak
38.62 11.40 35.53 34.73 49,22 74.00 z4.78 Peak
41.80 10.92 32.78 33.32 E3.28 74.00 Z0.74 Peak

1000
S3ite no.
Dis. / Aint.
Limit
Env. / In=.
Engineer
EOT
Power
M/N
Test Mode
Freqg
(MHz)
1 40z .00
2 4304, 00
3 4304, 00
4 7206.00
5 9503 .00
& 1z010.00
7 1441Z2.00

Pemarks: 1.

Emis=zion Lewvel=

intenna Factor + Cable Loss - Amp Factor + Reading.

The emission lewels that are Z0dE bhelow the official
limit are not reported.
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FCC ID:Y40-LGAC

EST Technology

Chilingxiahg, Qishantou, 3antun,
Houjie, Dongguan, Guangdohg, China
Tel:+86-765-830515585
Fax:+86-7659-83051575

Data: 187

Level {(dBuV/m)

120

File: D:test data2012'HHomni.EMI (235)
Date: 2012-07-14 Time: 19:52:18

FCC PART 15C PEAK

60

c 7 FCC PART 15C AV

MW %EMW

01000 4400. 7800, 11200. 14600, 18000
Frequency (MHz)
Jite no. 3 Chamber Data no. 157
Dis. / Aint. 3t ANT 1-18G Ant. pol. HORIZONTLL
Limit FCC PART 15C PEAK
Env. / In=. Tewp:25.6' ;Huwi: 56%;Fress:101.52kPa
Engineesr Tony
EUT Transactive Air
Power AC 120V/60Hz
M/N LizhiC
Test Mode GFS3E TX Z40ZMH=
Ant., Calhle Lmp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
[MH=z) (dB/m) =k} [dB) (dBuW) (dBuv/m) [dBuW/m) (B
1 2402.00  27.61 G.62 34.183 93.85 93.90 74.00 -19.90 Peak
2 4504.00 0 31.25 11.7°7 31.851 49.76 60.97 74,00 13.03 Peak
3 4504.00 0 31.25 11.77 31.81 34.79 45.00 54.00 .00 Lyrerage
4 7Z206.00 36.52 11.54 32.11 34.97 50.92 74,00 23.08 Peak
5 9g05.00 37.91 11.89 31.93 34.70 52.37 74,00 21.63 Peak
& 12010.00 38.62 11.40 35.53 34.46 43.95 74,00 25.05 Peak
7 14412.00 41.80 10.92  3Z2.78  33.13 53.07 74,00 20.93 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Amp Factor + Reading.

The ewission levels that are Z0d4dB helow the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID:Y40-LGAC

EST Technology

Chilingxiang,dishantou, Santun,
Houjie, Dongoguan, Guangdong, China
Tel:+86-769-33031355
Fax:+86-769-533031375

Data: 190
Level {dBuvin)

120

File: D:test datat2012'H Homni.EMI {235)
Date: 2012-07-14 Time: 20002:36

FCC PART 15C PEAK

LFCCPART 15C AV

jA\wMMﬁMMEﬁrﬂ’HWfﬁﬂLvmwvﬁﬁmmfwmw

|
|

I

4400, 7800, 11200. 14600, 18000
Frequency (MHz)
3m Charber I'ata no. 1840
3m ANT 1-18G Ant. pol. VERTICALL
FCC PART 15C PELEK
Temp:25.6' ;Huni: 56%:Press:101.52kPa
Tony
Transactive Lir
AC 1zZ0V/60Hz
LGAC
GF3K TX 2Z441MH=
Ant. Calble Amp Emission
Factor Loss Factor Reading Level Limits Margin Remark
[dE/m) (dE) (dE) (dEuV)] (dBuV/m) (dBuV /m) (dE)
27.60 6,67 34.12 91.32 91.47 74,00 -17.47 Peak
31.37 12.07 31.90 55,52 67.06 74,00 .94 Peak
31.37 12,07 31.90 36.96 43,50 54,00 5.50 Average
36.55 11.57 31.99 35.46 £51.59 74,00 Z22.41 Peak
38.13 11.64 31.86 33.92 £51.83 74,00 22.17 Peak
38.683 11.20 35.71 34.90 49,07 74,00 24,93 Peak
41.42 10.91 33.62 32.86 51.57 74,00 22.43 Peak

60
" 1000
3ite no.
Di=. / Ant.
Limit
Enwv. / Ins.
Engineer
EUT
Fower
MM
Test Mode
Freg
[MH=)
1 z2441,.00
2 4382 .00
3 4382 .00
4 T73Z23.00
5 o764,00
& 1ZzZ05.00
7 14646.00

Femark=s: 1.

Emis=zion Lewvel=

Antenna Factor + Cable Loss - Awp Factor + Reading.

The emission lewvels that are Z0dE below the official
limit are not reported.
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FCC ID:Y40-LGAC

EST Technology

Chilingxiang, 2ishantou, 3antun,
Houjie, Dongguan, Guangdong, China
Tel:+86-769-33081333
Fax:+86-769-8330813873

Data: 191

Lewvel (dBuWin)

120

File: D:test data'2012'HHomni.EMI (235)
Date: 2012-07-14 Time: 20004:32

FCC PART 15C PEAK

GO

7FCC PART 15C AV

MMW Mw

PTw e

4400. T800. 11200. 14600. 18000
Frequency (MHz)
3m Chamber Diata no. 191
3m ANT 1-18G Ant. pol. HORIZONTAL
FCC PART 15C PELE
Tewp:25.6' ;Humi:56% Press:101.52kPa
Tony
Transactive Air
AC 120V/60HE=
LGAC
GF3K TX Z441MH=
int. Cable Amp Emission
Factor Loss Factor Reading Lewel Limits Margin Remark
[dE/m) [=h=}] [dE) (dBuV)] (dBuW/m) [dBuV/m) [dE)
Z7.60 6.67 34.12 92.27 92 .42 74.00 -15.42 Peak
31.37 1z2.07 31.90 50.2Z5 61.79 74 .00 1z.21 Peak
31.37 12.07 31.90 32.76 44,30 54,00 9.70 Lverage
36.53 11.55 32.07 34.47 50.43 74 .00 Z3.52 Peak
38.13 11.64 31.86 34.05 5E1.96 74 .00 ZZ.04 Peak
38.68 11.20 35.71 34.74 45.91 74 .00 Z5.09 Peak
41.42 10.91 33.62 34.12 52.83 74 .00 21.17 Peak

0 1000
Fice no.
Di=s. / Ant.
Limit
Env. / In=s.
Engineer
EUT
Power
M/
Test HMode
Fred.
[(MH=)
1 2441 .00
2 45582 .00
3 45582 .00
4 7232.00
= 9764.00
& 122Z05.00
7 146d46.00

Ermission Lewvel=

intenna Factor + Cable Loss - Amp Factor + Reading.

The ewission lewvels that are 20dE below the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID:Y40-LGAC

EST Technology

Chilingxiang, 2ishantou, 3antun,
Houjie, Dongguan, Guangdong, China
Tel:+86-769-33081333
Fax:+86-769-8330813873

Data: 192

Lewvel (dBuWin)

120

File: D:test data'2012'HHomni.EMI (235)
Date: 2012-07-14 Time: 20:08:01

FCC PART 15C PEAK

GO

5 FCCPART 15C AV

[t BTt

|
|

01000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
Z3ite no. 3m Chamber Diata no. 192
Iis. / Ant. 3m AT 1-18G Ant. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / In=s. Tewp:25.6' ;Humi:56% Press:101.52kPa
Engineer Tony
EUT Transactive Air
Power AC 120V/60HE=
M/ LGAC
Test Mode GF3K TX Z480MH=
int. Cable Amp Emission
Fred. Factor Loss Factor Reading Lewel Limits Margin Remark
[(MH=) [dE/m) [=h=}] (dE] (dBuV)] (dBuW/m) [dBuV/m) [dE)
1 Z4380.00 ZzZ7.58 .71 34.03 87.71 87.97 74.00 -13.97 Peak
2 4a60.00 31.49 12.44 31.97 48.75 60.71 74 .00 13.29 Peak
3 4a60.00 31.49 12.44 31.97 34.04 46.00 54,00 8.00 Lverage
4 7440.00 36.54 11.61 31.93 35.41 51.63 74 .00 Z2.37 Peak
5 99z0.00 38.14 11.61 31.76 34.69 5E2.68 74 .00 z1.32 Peak
& 1z2400.00 38.73 10.99 35.36 35.24 49,60 74 .00 Z4.40 Peak
7 14330.00 40,592 10.858 34.45 35.08 5z2.10 74 .00 Zz1.50 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Mnp Factor + Reading.

The ewission lewvels that are 20dE below the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID:Y40-LGAC

Chilingxiang, Qishantou, Santun,
[Rp— Houjie, Dongguan, uangdong, China
EST 1 i:‘!ChllUl(Jg}' Tel:+86-769-33081685
Fax:+386-765-53081578

Data: 193 File: D:test data'2012'\HHomni.EMI (235)
120 Level (dBuV/in) Date: 2012-07-14 Time: 20:09:36
1
FCC PART 15C PEAK
2
60

5 FCC PART 15C AV

1000 4400, 7800. 11200. 14600, 18000
Frequency (MHz)
3ite no. : 3 Chawber Data no. @ 193
Dis. / Ant. : 3m ANT 1-18G int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Emv. / Ins. i Temp:25.6' ;Hwni: 56%:Pres=:101.52kPa
Engineer : Tony
EUT : Transactive Air
Power : AC 120V/60H=z
M/M i LGAC
Test Mode : GF3K TX Z480MH=z
Ant. Cable Amp Emission
Fredq. Factor Loss TFactor Reading Level Limits Margin Remark
[MH=z) [AB/m) (dE) [dB) (dBuW) [(dBuV/m) (dBuV/m) [clB)

1 2450.00 27.58 5.71 34.03 87.79 85.05 74,00 -14.05 Peak

2 49g0.00 31.49 12.44 31.97 E57.22 69.15 74,00 4.8z Feak

3 49g0.00 31.49 12.44 31.97 36.04 45 .00 54.00 .00 Arerage

4 7440.00 356.54 11.61 51.93  355.29 51.51 74,00 Z2.49 Fesk

= Q9z0.00 3&8.14 11.61 31.76 34.53 5z .E2 74,00 21.48 Peak

6 12400.00 38.73 10.99 35.36 34.95 49.31 74,00 24,69 Feak

7 14880.00 40.59 10.85 34.45 35.:20 52.22 74,00 21.78 Feak
Remarks: 1. Emission Lewel= Antenha Factor + Cable Loss - Awmp Factor + Reading.

2. The emission lewels that are 20dbB below the official
limit are not reported.
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FCC ID:Y40-LGAC

EST Technology

Chilingxiang, Qishantou, 3antun,
Houjie, Dongoguan, Guangdong, China
Tel:+56-769-55051555
Fax:+836-769-33031578

Data: 202

Level {dBuv/im)

File: D:test data'2012'HHomni.EMI {235)
Date: 2012-07-14 Time: 20:27:12

120

FCC PART 15C PEAK

60

7| FCCPART 15C AV

I i o [N

4400. 7800, 11200. 14600. 18000
Frequency (MHz)
3m Chamber Data ho. Z0z
3m BNT 1-18G Aint. pol. VERTICLL
FCC PART 15C PERE
Tewp:25.6' ;Humi:56%;;Fress:101.52kPa
Tony
Transactive Lir
AC 120V/60H=z
LGAC
o/ 4-DOPSK TE Z40ZMH=z
Ant. Cable LAmp Ewission
Factor Loss Factor Reading Lewel Liwmits Margin ERemark
[dB/m) [dE) [dE) (dBuv) (dBuW/m) (dBuV/m) [dE)
Z27.61 6.62 34.15 91.25 91.30 74.00 -17.30 Feak
31.25 11.77 31.81 5z2.90 64.11 74.00 9.89 Peak
31.25 11.77 31.81 34.49 45.70 54.00 g5.30 Average
36.52 11.54 32.11 34.86 E0.81 74.00 23.19 Peak
37.91 11.89 31.93 35.54 53.21 74.00 20.79 FPeak
38.62 11.40 35.53 34.49 45,958 74.00 Z25.02 Feak
41.80 10.92 32.78 33.17 53.11 74.00 20.89 Peak

1000
3ite no.
Di=s. / Ant.
Limit
Env. / Ins.
Engineer
EUT
Power
MW
Test HMode
Fredgq.
[MH=)
1 2402 .00
2 4304 .00
3 4504 .00
4 7Z206.00
= Qe05.00
& 12010.00
7 1441:2.00

Emission Lewvel=

intenna Factor + Cable Loss - Lwp Factor + Reading.

The emission lewvels that are 20dE helow the official
limit are not reported.
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FCC ID:Y40-LGAC

EST Technology

Chilingxiang, Qishantonu, Santun,
Houjie, Dongouan, Guangdong, China
Tel:+56-7659-53051555
Fax:+86-769-5830831575

Data: 203 File: D:test data'2012'‘H'Homni.EMI {235)
120 Level (dBuvin) Date; 2012-07-14 Time: 20:28:48
1
FCC PART 15C PEAK
60 2
c - | FCCPART 15C AV
01000 4400. 7800. 11200, 14600, 18000
Frequency (MHz)
3ite no. 3m Chamber Data no. 203
Dis. / Aint. 3m ANT 1-18G Ant. pol. HORIZONTAL
Limit FCZ PART 15C PEALK
Env. / Ins. Tewp:25.6' ;Huwi:56%:Press:101.52kFa
Engineer Tony
EUT Transactive Lir
Power AC 120V/E60H=
M/H LiGacC
Test Mode o/ 4-DQPSKE TX Z240ZMH=
Ant. Cable  Amp Emission
Freq Factor Loss Factor Reading Lewvel Limits Margin ERewark
[(MH=) [dE/m) [dE) [dE) (dBuv)] [(dBuW/m) [dBuV/m) [cdB)
1 z402 .00 27,61 .62 34.18 B92.589 9z.94 74.00 -15.594 Peak
2 45304.00 31.25 11.°77 31.81 4773 55.94 74.00 15.06 Peak
3 4504.00 31.25 11.77 3F1.81 29.09 40.30 54.00 15.70 byerage
4 7206.00 36.52 11.54 32.11 34.37 EO.32 74.00 23.68 Peak
5 9g05.00 37.91 11.69 31.95 34.71 52.38 74.00 21.82 Peak
& 12010.00 38.62 11.40 35.55 34.78 49,27 74.00 Z24.73 Peak
7 1441-2.00 41.80 10.92 32.78 31.68 51.62 74.00 22.38 Peak
Remarks: 1. Ewission Lewel= Antenna Factor + Cable Loss - Amwmp Factor + Reading.
Z. The emission levels that are Z0dE helow the official
limit are not reported.
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FCC ID:Y40-LGAC

Chilingxiang, Qishantou, Santun,
ei rem Houjie, Dongguan, Guangdong, China
EST 1 iiChll(Jl(J!:.‘,}' Tel:+36-769-53051853
Fax:+56-769-83051578

Data: 206 File: D:test data' 2012 HHomni.EMI {235)
120 Level {dBuvim) Date: 2012-07-14 Time: 20:36:36
1
FCC PART 15C PEAK
2
60
c FCC PART 15C AV

0 000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. : 3m Chamber Data no. @ Z0O6
Dis. / Ant. T 3m AMNT 1-18G Ant. pol. : VERTICALL
Litic : FCC PART 15C PELE
Env. [/ Ins. : Temp:25.6' ;Humi:56%;Press:101.52kPa
Engineer : Tony
EOT : Transactive Air
Fower : AC 120V/60HE
M/ : LGLC
Test Hode : nf4-DOPIE TX Z441MH=
Ant. Cable Awp Emizs=sion
Freq. Factor Loss Factor Reading Lewvel Limits HMargin Eemark
[MH=z) [dB/m) =00 E=h=h] {dBuW) (dBuVW/m) (dBuv/m) g=h=h]
1 Z2441.00 27.60 6.67  34.12 859,43 80,58 74.00 -—-15.E55 Peak
2 4552.00 31.37 12.07 31.90 55.53 B7.37 74.00 B.63 Feak
3 4552.00 31.37 12.07 31.90 37.36 45.90 54.00 5.10 Arerage
4 7323.00 35.55 11.57 31.99  35.48 51.61 74,00 22.39 Feak
5 S9764.00 358.13 11.64 351.86 34,23 52.14 74,00 21.86 Feak
& 12205.00 38.68 11.20 35.71 34.64 45.81 74,00 25.19 Peak
7 1l4eg46.00 41.42 10.91 3353.62 32.06 50.77 74.00 23.23 Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Lwp Factor + REeading.
2. The emission lewvels that are Z0dE below the official
limit are not reported.
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FCC ID:Y40-LGAC

EST Technology

Chilingxiang, Qishanton, 3antun,
Houjie, Dongguan, Guangdong, China
Tel:+86-765-83051555
Fax:+86-7659-83051575

Data: 207 File: D:test data2012'HHomni.EMI {235)
120 Lewvel (dBuVim) Date; 2012-07-14 Time: 20:38:36
FCC PART 150 PEAK
2
60
B - FCC PART 15C AV
i =) 1
01000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Fice no. 3 Chamber Data no. 207
is. / Ant. 3m ANT 1-18G Ant. pol. HORIZOWTAL
Limit FCC PART 15C PEAK
Env. / In=s. Tewp:25.6' rHuwi: 56%Press: 101.52kPa
Engineer Tony
EUT Transactive Air
Power AC 12Z0V/60H=
M/ LGAC
Test Mode o/ 4-DOP3E TX Z441MH=z
Ant. Cahle Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MH=) {dB/m) [dE] [dE) {dBuv) [(dBuV/m) (dBuV/m) [dE)
1 Z441.00 27.60 .67 34.12 9z2.02 92.17 74.00 -18.17 Peak
2 4382.00 31.37 12.07 31.590 49.95 61.52 74.00 12 .48 Peak
3 4382.00 31.37 12.07 31.90 31.98 43 .50 54,00 10.50 Lverage
4 7323.00 3I6.55 11.57 31.99 3E5.:z22 51.35 74.00 ZZ.65 Peak
5 o764.00 38.13 11.64 31.86 33.64 51.55 74.00 Z2.45 Peak
& 1z2zo05.00 38.63 11.20 35.71 34.84 49.01 74.00 Z4.99 Peak
7 14646.00 41.42 10.91 33.62 32.94 51.65 74.00 Z2.35 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Amp Factor + Reading.

The emission lewvels that are 20d4E helow the official
limit are not reported.
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FCC ID:Y40-LGAC

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan, Guangdong, China

LST FI“(:"-Chll(JI(Jg}' Tel:+86-769-53051566

Fax:+36-769-530315875

Data; 208 File: Dxtest data'2012'HHomni.EMI (235)
120 Lewvel (dBuVim) Date; 2012-07-14 Time: 20:41:33
FCC PART 15C PEAK
2
60
. g FCC PART 15C AV
4
WWMEMM
01000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3t Chatibher Data no. @ 208
Di=. / Ant. 3m ANT 1-18G Ant. pol. : HORIZCNTAL
Limit FCC PART 15C PEAK
Env. / Ins. Tewp:25.6' ;Humi:56% :Press:101.52kPa
Engineer Tony
EUT Transactive ALir
Power AC 120V/60HE
M/N LGAC
Test Mode o/ 4-DQP3K TX Z450MH=
Ant. Cable Amp Ewmission
Fredq. Factor Loss Factor Reading Lewvel Limits HMargin Rewark
[MHz) {dB/m) (dE) [dE) (dBuv)  (dBuV/m) [dBuV/m) [dE)
1 Z480.00 27.58 .71 34.03 90.92 91.18 74.00 -17.18 Peak
2 4960.00 31.49 1z2.44 31.97 51.53 63 .49 74.00 10.51 Peak
3 4960.00 31.49 1z2.44 31.97 33.64 45,60 54,00 8.40 Lverage
4 7440.00 36.54 11.61 31.93 35.33 E1.55 74.00 22.45 Peak
5 99z0.00 38.14 11.61 31.76 34.68 5Ez2.67 74.00 21.33 Peak
6 1z400.00 38.73 10.99 35.36 35.03 49,39 74.00 24.61 Peak
7 14830.00 40.59 10.858 34.45 35.04 5EzZ.086 74.00 21.94 Peak
Femarks: 1. Ewission Lewvel= Antenna Factor + Cable Loss - Awp Factor + Reading.

The emission lewels that are 20dE below the official
limit are not reported.
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FCC ID:Y40-LGAC

EST Technology

Chilingxiang, 2ishantou, Santun,
Houjie, Dongguat, Guangdong, China
Tel:+36-769-83051858
Fax:+86-769-830581878

Data: 209 File: D:test data'2012'H'Homni.EMI {235)
120 Level (dBuV/im) Date: 2012-07-14 Time: 20:42:55
FCC PART 15C PEAK
2
60
. = FCCPART 15C AV
LuﬂuvﬂmgﬂdﬁdmmaiuwwMhmmﬂkﬁumﬁﬂﬂw“ff;uvuMAMwHHHHxTﬂ
l:'100!] 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
3ite no. Jin Chegnber Data no. 209
Dis. / Ant. 3 ANT 1-18% hnt. pol. VERTICLL
Liwit FCC PART 15C PELE
Env. / Ins. Tewmp:25.6' ;Humi:56% Press:101.52kPa
Engineer Tony
ETUT Transactive Air
Fower AC 120V/60Hz
M/ LizhC
Test Mode no/4-DQPSK TX Z4380MH=
Ant. Calhle Lmp Emi=zsion
Freqg Factor Loss Factor Reading Lewvel Limitsz Margin PFemark
[MH=z) (dB/m) g=0=h] g=0=h] (dBuVW) (dBu¥W/m) (dBuW/m) g=0=h]
1 2430.00 27.58 .71 34.03 S0.64 Qo.s0 74.00 -16.%90 Feak
2 49g0.00 31.49 12.44 31.97 54.45 BE5.41 74,00 7.59 Feak
3 49g0.00 31.49 12.44 31.97 35.854 47.80 54.00 6.20 Arerage
4 7440.00 0 3Fe6.54 11.51 31.93  35.05 51.27 74,00 22.73 Feak
5 Q9920.00 38.14 11.51 31.76  34.50 52.49 74,00 21.51 Feak
& 12400.00 38.73 10.99 35.36 34.95 49.31 74,00 24,569 Feak
7 14850.00 40.59 10.85 34.45 35.30 52.32 74,00 21.88 Feak
FEetarks: 1. Ewmission Level= Antenns Factor + Cable Loss - Amp Factor + Reading.

2. The ewmission lewvels that are Z04dE below the official
limit are not reported.
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FCC ID:Y40-LGAC

EST Technology

Chilingxiang, Qishanton, 3antun,
Houjie, Dongguan, Guangdong, China
Tel:+56-769-53051555
Fax:+56-769-53051575

Data: 218 File: D:test data'2012'HHomni.EMI {235)
120 Level {dBuvim) Date: 2012-07-14 Time: 20:54:52
FCC PART 15C PEAK
60 2 7| FCC PART 15C AV
&LJMMﬁﬂvuvgwﬂWNMxm““EdmryﬂyjfwX¢Hku@ﬁﬂ$ffﬁde
01000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
S3ite no. 3m Chawrber Data no. 218
Dis. / Ant. 3m ANT 1-18G int. pol. VERTICAL
Limit FCC PART 15C PEAE
Env. / In=s. Temp:25.6' ;Humi:56%; Fres=s:101.52kPa
Engineer Tony
EOT Transactive Air
Fower AC 1z20V/B0H=
M/ LGAC
Test Mode S-DP3K TX Z40ZMH=z
Ant. Cable Amp Ewmis=ion
Fregq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MH=z) [dB /) [dE) E=hzR] [dBuV) (dBuV/m) [(dBuV/m) (dB)
1 2402.00 27.61 6.62 34.18 &8.00 558.05 74.00 -14.05 Peak
b4 4304,.00 31.25 11.77 31.81 44.54 56.05 74,00 17.95 Peak
3 4304.00 31.25 11.77 31.81 z27.19 358.40 E4.00 15.60 Average
4 7206.00 36.52 11.54 32.11 32.65 45, 60 74.00 25.40 Peak
5 9g08.00 37.91 11.69 31.93 32.758 50,42 74.00 23.88 Peak
& 12010.00 38.62 11.40 35.53 32.56 47.05 74.00 26.95 Peak
7 1441z2.00 41.80 10.92 32.78 33.18 53.12 74,00 z20.88 Peak

Emission Lewvel=

Antenna Factor + Cable Loss - Lwp Factor + Reading.

The emwission lewvels that are 20dE helow the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID:Y40-LGAC

Chilingxiang, 2ishantou, 3antun,
Houjie, Dongguan, Guangdong, China

EST Tt“ﬂhll(ll(]g}' Tel:+86-769-53081858

Fax:+86-769-830313785

Data: 219 File: D:test data'2012'HHomni.EMI (235)
120 Lewvel (dBuWin) Date: 2012-07-14 Time: 20:56:28
1
FCC PART 150 PEAK
60

g FCCPART 15C AV

y

WMMWJ%SMW

01000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
Z3ite no. 3m Chamber Data no. @ 219
Diz. / Aint. 3m ANT 1-18G Ant., pol. @ HORIZONTAL
Limit FCC PART 15C PELE
Env. / In=s. Tewp:25.6' ;Humi:56% Press:101.52kPa
Engineer Tony
EUT Transactive Air
Power AC 120V/60HE=
M/ LGAC
Test Mode 8-DPSK TX Z40ZMH=z
int. Cable Amp Emission
Fregq Factor Loss Factor Reading Lewel Limits Margin Remark
[(MH=) [dE/m) [=h=}] (dE] (dBuV)] (dBuW/m) [dBuV/m) [dE)
1 Z40z.00 zZ7.61 6.62 34.18 89.80 89.85 74.00 -15.85 Peak
2 4304.00 31.25 11.77 31.81 38.67 49,88 74 .00 z4.12 Peak
3 7206.00 36.52 11.54 32.11 34.61 E0.56 74 .00 Z3.44 Peak
4 9g03.00 37.91 11.69 31.93 33.95 5El1.62 74 .00 ZZ.38 Peak
& 1z01o0.00 38.62  11.40 35.53  33.44 47.93 74 .00 Z26.07 Peak
& 1441z2.00 41.80 10.92 32.78 3Z2.86 5z2.80 74 .00 Z1.z0 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Mnp Factor + Reading.
Z. The ewission lewels that are Z0d4F below the official
limit are not reported.
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FCC ID:Y40-LGAC

Chilingxiang, Qishantou, Santun,
Houjie, Dongoguan, Guangdong, China
Tel:+36-769-330831355
Fax:+36-769-330831375

EST Technology

Data: 222 Fle: D:test data'2012'HHomni.EMI (235)
120 Level (dBuvinm) Date: 2012-07-14 Time: 21:01:41
1
FCC PART 15C PEAK
60
2 . c 7FCC PART 15C AV
4 &
01000 4400, 7800, 11200, 14600, 18000
Frequency {MHz)
3ite no. i Sm Chamber Data no. @ 2Z:zZ2
Di=s. / Ant. i 3m ANT 1-158G Ant. pol. VERTICAL
Limit FCC PART 15C PEAK
Emwv. / Ins. Temp:25.6"' ;Huoi: 56%Press:101.52kPa
Engineer Tony
EUT Transactive Lir
Power AC 1Z20V/60H=z
MW LGAC
Test Mode S5-DP3EK TX Z441MH=
Ant. Cable Amp Ewmis=ion
Freq Factor Loss Factor Reading Level Limits HMargin Remark
[MHz) {dB/m) [dE) [dE] (dBuV) (dBuV/m) (dBuV,/m) [dE]
1 Zz441.00 27,60 6.67 34,12 8Z.05 SZ.20 74,00 -8.20 Peak
2 45882.00 31.37 12.07 31.90 43.62 E5.16 74,00 15.54 Peak
3 4882.00 31.37 12.07 31.90 24.96 36.50 54,00 17.50 Lverage
4 73Z3.00 36.55 11.57 31.99 34,95 51.08 74,00 22.92 Peak
5 o764,.00 38.13 11.64 31.56 33.95 51.86 74,00 22.14 Peak
& 1zz05.00 38.658 11.20 35.71 34.81 45,98 74,00 25.02 Peak
7 14646,.00 41,42 10.91 33.62 33.93 5Z.69 74,00 21.31 Peak
Femarks: 1. Ewission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
Z. The emission lewvels that asre Z0dE below the official
limit are not reported.
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FCC ID:Y40-LGAC

EST Technology

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan, Guangdong, China
Tel:+836-762-833081858
Fax:+86-762-833081878

Data: 223

Lewvel (dBuVim)

120

File: Dxtest data'2012'HHomni.EMI (235)
Date: 2012-07-14 Time: 21:02:52

FCC PART 15C PEAK

G0

1 £ FCC PART 15C AV

0 1000
3ite no.
Dis. / Ant.
Lirmit
Env. / Ins.
Engineer
EUT
Power
MW
Test HMode
Fredq.
[MH=)
1 24z28.00
2 4552 .00
3 7323.00
4 9764 .00
5 12z0E5.00
&  146d45.00

4400. 7800. 11200. 14600. 18000
Frequency (MHz)

3m Chamber Data no. 223
3m ANT 1-18G knt. pol. HORIZCONTAL
FCC PART 15C PEAK
Tewp:25.6' ;Humi:56% :Press:101.52kPa
Tony
Trahsactiwve Lir
AC 1z20V/60HE=
LGAC
5-DPSE TX Z441MH=
Ant. Cable Amp Ewmission
Factor Loss Factor Reading Lewvel Limits HMargin Rewark
{dB/m) (dE) [dE) (dBuv)  (dBuV/m) [dBuV/m) [dE)
27.60 .66 34.12 88.62 558.76 74.00 -14.76 Peak
31.37 1z2.07 31.90 39.67 51.21 74.00 22.79 Peak
36.55 11.57 31.99 35.06 51.19 74.00 22.81 Peak
38.13 11.64 31.86 34.55 5zZ.46 74.00 21.54 Peak
3g.e3 11.20 35.71 35.11 49,28 74.00 24.72 Peak
41.42 10.91 33.62 33.73 5zZ.44 74.00 21.56 Peak

Remarks: 1.

Emission Lewvel=

Antenna Factor + Cable Loss - Awp Factor + Reading.

The emission lewels that are 20dE below the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID:Y40-LGAC

EST Technology

Chilingxiang, 2ishantou, Santun,

Houjie, Dongoguan, Guangdong, China
Tel:+86-769-53081558
Fax:+86-769-5830815878

Data: 224 File: D:test data'2012'HHomni.EMI (235)
120 Level (dBuvim) Date: 2012-07-14 Time: 21:05:54
1
FCC PART 15C PEAK
60
5 3 . = FCCPART 15C AV
01000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 3m Chamber I'sta no. Zz24
Dis. / Aint. 3m MANT 1-18G Ant., pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. Tewp:25.6' ;Hami:56%; Press:101.52kPa
Engineer Tony
EUT Transactive Air
Power AC 1Z0V/60H=
M/ LGAC
Test Mode S-DP3E TX Z480MH=z
Ant. Cable Amp Emission
Freq Factor Loss Factor Reading Lewvel Limits Margin ERemark
(MH=) (dE/m) 1dE) [dE] (dBuV) (dBuV/m) (dBuWV/m) [dE]

1 Zz4380.00 Z7.58 .71 34.03 85.12 85.38 74,00 -11.38 Peak

2 3278.00 Z7.88 §.85 33.05 45.84 52.52 74,00 z1.48 Peak

3 420,00 31.49 12.44 31.97 40,89 52.85 74,00 z1.15 Peak

4 7440.00 36.54 11.61 31.93 35.02 5E1.24 74,00 ZZ2.76 Peak

5 99z0.00 38.14 11.61 31.76 34,55 52.54 74,00 z1.46 Peak

& 1z400.00 38.73 10.99 35.36 35.04 49,40 74,00 z4.60 Peak

7 14330.00 40,52 10,85 34,45 35.01 52.03 74,00 z21.97 Peak

Remarks: 1.

Emission Lewvel=

The emission lewvels that are Z20dE kelow the official

limit are not reported.

Antenna Factor + Cable Loss - Amp Factor + Beading.

EST Technology Co., Ltd
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FCC ID:Y40-LGAC

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan, Guangdong, China

LST FI“(:"-Chll(JI(Jg}' Tel:+86-769-53051566

Fax:+36-769-530315875

Data; 225 File: Dxtest data'2012'HHomni.EMI (235)
120 Lewvel (dBuVim) Date; 2012-07-14 Time: 21:07:49
1
FCC PART 150 PEAK
2
60

i

= ECC PART 15C AV
T

e B

|
|

01000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3m Chamber Data no. @ 225
Di=. / Ant. 3m ANT 1-18G int. pol. : WERTICAL
Limit FCC PART 15C PEAK
Env. / Ins. Tewp:25.6' ;Humi:56% :Press:101.52kPa
Engineer Tony
EUT Trahsactiwve Lir
Power AC 1z20V/60HE=
M/N LGAC
Test Mode 5-DPSE TX Z480MH=
Ant. Cable Amp Ewmission
Freq Factor Loss Factor Reading Lewvel Limits HMargin Rewark
[MHz) {dB/m) (dE) (dE) (dBuv)  (dBuV/m) [dBuV/m) [dE)
1 Z480.00 27.58 .71 34.03 85.00 85.26 74.00 -11.2Z6 Peak
2 4960.00 31.49 1z2.44 31.97 51.53 63 .49 74.00 10.51 Peak
3 4960.00 31.49 1z2.44 31.97 33.34 45.30 54,00 8.70 Lverage
4 7440.00 36.54 11.61 31.93 35.14 51.36 74.00 22.64 Peak
5 99z0.00 38.14 11.61 31.76 34.70 5EZ.69 74.00 21.31 Peak
6 1z400.00 38.73 10.99 35.36 34.67 49,03 74.00 24,97 Peak
7 14830.00 40.59 10.858 34.45 34.01 51.03 74.00 22.97 Peak
Femarks: 1. Ewission Lewvel= Antenna Factor + Cable Loss - Awp Factor + Reading.
Z. The emission lewvels that are Z0dE below the official
limit are not reported.
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FCC ID:Y40-LGAC

18000MHz — 250000MHz

Chilingxiang, Qishantou, Jantun,
Houjie, Dongoguan, Suangdong, China

EST '[-'L:“'.Chll(JI(JgT Tel:+86-769-53051658

Fax:+56-769-830531873

Data: 196 File: D:test data'2012'HHomni.EMI {235)
120 Lewvel (dBuWim) Date; 2012-07-14 Time: 20:17:54
FCC PART 15C PEAK
60

FCLC PART 15C AV

1mhrﬁ_#wwu;mw»MﬁmﬁMmMWwdﬁimﬂh*”“““““*A“‘““f
M

18000

3ite no.
Di=. / Ant.
Limit

Env. / Ins.
Engineer
EUT

Power

M/

Test HMode

Fredq.
[MHE)

1 Z1094.00
2 Z3894.00

19400. 20800. 22200. 23600. 25000
Frequency (MHz)
3w Chamber Data no. : 196
3 ANT ABWOE 158G Ant. pol. : HORIZONTAL

FCC PART 15C PELE

Tewp:25.6' ;Humi:56%Press:101.52kPa
Tony

Transactive Lir

AC 1z0VW/60H=z

LGAC

GF3E TX Z480MH=

Ant . Calle  Amwp Emission

Factor Loss Factor Reading Lewvel Limits HMargin Remark
[dE /) [dE) [dE) (dBuWV) (dBuV/m) (dBuv/m) [dE)

46.23 Z0.17 35.71 17.97 45. 66 74.00 z25.34 Peak
45.62 21.95 3Z.90 17.01 51.68 74,00 22.32 Peak

Femarks: 1. Ewission Lewvel= Antenha Factor + Cable Loss - Amp Factor + Reading.
Z. The emission lewvels that are Z20dE kelow the cfficial
limit are not reported.
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FCC ID:Y40-LGAC

EST Technology

Chilingxiang, 2ishantou, 3antun,
Houjie, Dongguan, Guangdong, China
Tel:+86-769-33081333

Fax:+86-769-830313785

Data: 197 File: D:test data'2012'HHomni.EMI (235)
120 Lewvel (dBuWin) Date: 2012-07-14 Time: 20:19:02
FCC PART 150 PEAK
60

1wbw4~”’¢uwmwhwh~wuﬂkﬁ“”“ﬂ“ﬂ“ﬂ“N“*“ww
W

FCCPART 15C AV

013000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
Z3ite no. 3m Chamber Diata no. 197
Iis. / Ant. 3m ANT ABCOWE 183G Ant. pol. WERTICAL
Limit FCC PART 15C PELE
Env. / In=s. Tewp:25.6' ;Humi:56% Press:101.52kPa
Engineer Tony
EUT Transactive Air
Power AC 120V/60HE=
M/ LGAC
Test Mode GF3K TX Z480MH=
int. Cable Amp Emission
Fred. Factor Loss Factor Reading Lewel Limits Margin Remark
[(MH=) [dE/m) [=h=}] [dE) (dBuV)] (dBuW/m) [dBuV/m) [dE)
1 21304.00 46.12 2Z0.26 35.53 17.70 45.55 74 .00 Z5.45 Peak
2 23754.,00 45,85 21.82 33.06 17.01 51.42 74 .00 ZZ.58 Peak

Remarks: 1.

Ermission Lewvel=

intenna Factor + Cable Loss - Amp Factor + Reading.

2. The ewission lewvels that are Z20d4E bhelow the official

limit are not reported.

EST Technology Co., Ltd
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FCC ID:Y40-LGAC

Chilingxiang, @ishantou, 3antun,
Houjie, Dongguarn, Guangdong, China

LST T(:"-Chllﬂl(lg}' Tel:+86-769-33081588

Fax:+36-769-830515873

Data: 198 File: D:test data'2012'HHomni.EMI {235)
120 Lewvel (dBuVim) Date; 2012-07-14 Time: 20:19:38
FCC PART 15C PEAK
60

1MW
W@WMWW

FCC PART 15C AV
L

18000

3ite no.
Dis. / Ant.
Limit

Enw. / Ins.
Engineer
EUT

Fower

M/

Test Mode

Fredq.
[MHz)

1 20779.00
2 23908.00

19400. 20800. 22200. 23600. 25000
Frequency (MHz)
3 Chatber Data no. @ 198
3] ANT ABOVE 185G Ant., pol. : VERTICAL

FCC PART 15C PELE

Tewmp:25.6' rHumi:S56%:Press: 101, 52kPa
Tony

Trahsactive Air

AC 1zZ0V/60H=z

LGAC

GF3K TX Z402MHz

Ant. Cable Amp Emission

Factor Loss Factor Reading Level Limits Margin ERemark
B/ m) [dE]) (dE) [dABuv)] [(dBuWV/m) [(dBuV/m) [dE)

46,16 20,03 36.00 17.14 47,33 74.00 Z26.67 Peak
45,62 21.96 32.90 16.59 51.27 74.00 Z2.73 Peak

Femarks: 1. Ewission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
Z. The ewmizzion lewvels that are Z0dE helow the official
limit are not reported.
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FCC ID:Y40-LGAC

Chilingxiang, Qishantou, 3antun,
Houjie, Dongoguan, Guangdong, China

EST Technology

Tel:+56-769-330315585
Fax:+536-769-33081575

Data: 199 File: D:test data'2012'HHomni.EMI {235)
120 Level {dBuv/im) Date: 2012-07-14 Time: 20:20:51
FCC PART 15C PEAK
60

1MW
__——«nuuHwHn4mu:wnmrvqu*ﬂnf"“”dVWhawNMﬂhar

FCC,PART 15C AV

18000 19400, 20800. 22200. 23600. 25000
Frequency (MHz)
3ite no. 3m Chamber Data no. @ 199
Dis. / Ant. 3m BNT ABWVOE 185G Aint. pol. HORIZCONTAL
Limit FCC PART 15C PERE
Env. / Ins. Tewp:25.6' ;Humi:56%; Fress:101.52kPa
Engineer Tony
EOT Transactive Air
Fower AC 120V/&0H=z
M/N LGAC
Test Mode GF3K TE Z40ZMHz
Ant. Cable Amp Ewmis=ion
Fredg. Factor Loss Factor Reading Lewvel Liwmits Margin Remark
[MH=) [dB/m) [=1=}] [dE) (dBuV)] [(dBuW/m) [dBuV/m) [dE)
1 Z1374.00 46,05 2Z0.29 35.46 17.31 45,22 74.00 25.78 Feak
Z E£3943.00 45.61 21.99 3Z.85 16.99 51.74 74.00 ZZ.EZ8 Feak
Femarks: 1. Emission Level= Antenha Factor + Cable Loss - Awp Factor + Beading.

Z. The emission lewvels that are 20d4dE below the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID:Y40-LGAC

EST Technology

Chilingxiang,Qishantou, Santun,
Houjie, Dongoguahn, Guahgdong, China
Tel:+86-769-8330315888
Fax:+86-769-83308315878

Data: 200 File: D:test datai2012'HHomni.EMI {235)
120 Level (dBuWin) Date; 2012-07-14 Time: 20:21:45
FCC PART 15C PEAK
1]

FCC PART 15C AV

1MW
MMWW

013000 19400, 20800, 22200. 23600. 25000
Frequency (MHz)
Jite no. 3m Chawber Data no. 200
Dis. / Ant. 3m ANT ABVOE 185G int. pol. HORIZCONTAL
Lirit FCZ PART 15C PELE
Env. / In=s. Tewp:25.6' ;Huwi: 56%;Press:101.52kKPa
Engineer Tony
EOT Transactive Lir
Power AC 120V/60H=z
M/N LiGac
Test Mode GFSE TX 2441MH=
Lnt. Calble  Amp Emi=ssion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin FEemark
[MHz) [dB/m) (B (B (dBuW) (dBuV/m) [(dBuW/m) (B
1 21073.00 45.25 20.16 35.73 15.40 49 .08 74 .00 24 .92 Peak
2 23754.00 45.65 21.82 33.06 15.08 52.49 74 .00 21.51 Peak

Remarks: 1.

Ewmission Level=

Antenna Factor + Cable Loss -

Imp Factor + Feading.

Z. The ewission levels that are £20dBE below the official

limit are not reported.

EST Technology Co., Ltd
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FCC ID:Y40-LGAC

ESTT

echnology

Chilingxiang,Qishantou, Santurn,
Houjie, Dongguan, Guangdong, China
Tel:+536-762-833031585
Fax:+86-762-830315875

Data:

120

G0

201
Lewvel (dBuVim)

File: D:test data2012'HHomni.EMI {235)

Date: 2012-07-14 Time: 20:22:25

FCC PART 15C PEAK

FCC.PART 15C AV

1MW
MM—WWW

013000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
3ite no. 3m Chawber Data no. 201
Dis. / Ant. 3m ANT ABCOWE 183G hnt. pol. VERTICAL
Limit FCC PART 15C PELK
Env. / Ins. Tewp:25.6' ;Humi:56% :Press:101.52kPa
Engineer Tony
EUT Trahsactive Lir
Power LC 1z0VW/B0OHE
a0 LGAC
Test Mode GF3K TX Z441MH=
int. Cable Awp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
[MHz) [dB /) [dE] [dE) (dBuv)] (dBuW/m) [dBuV/m) [dE)
1 z1iio0s.00 46.23 20.18 35.71 17.72 45.42 74.00 25.58 Peak
Z 23999.00 45.60 22.05 32.80 17.12 £51.97 74.00 22.03 Peak

Femwarks: 1. Emission Lewvel= Antenha Factor + Cable Loss - Awp Factor + Reading.
Z. The emission lewels that are 20d4dE below the officisl
limit are not reported.

EST Technology Co., Ltd Report No.ESTE-R1207003
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FCC ID:Y40-LGAC

EST Technology

Chilingxiang, Qishantou, Santun,
Houjie, Dongoguan, Guangdong, China
Tel:+56-769-83051535

Fax:+836-769-830515875

Data: 212 File: D:test data'2012'HHomni.EMI {235)
120 Level {dBuvim) Date: 20112-07-14 Time: 20:47:22
FCC PART 15C PEAK
60

I B et A

FCC PART 15C AV
o ———

18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
S3ite no. 3t Chatther Data no. 212
Dis. / Ant. 3m LT ABVOE 18G irnt. pol. HORTZOMNTAL
Limit FCC PART 15C PELE
Env. / Ins. Temp:25.6' ;Humi:56%;Press: 101.52kPa
Engineer Tony
EUT Transactive Air
Power AC 1Z0W/60H=
MM LGLC
Test Mode o/ 4-DOP3E TX Z430MH=
Ant. Cakble Lmp Emis=sion
Freq. Factor Loss Factor Reading Lewvel Limits HMargin ERemark
[MH=z) [dE/ 1) (B g=h=h] (dBuv) [(dBuVW/m) (dBuv/m) [dE)
1 2Z01zg.o00 4s.07 19,74 36.539  18.83 45.05 74,00 25.95 Peak
2 24279.00 45.85 Z2.20 33.23  19.:25 53.90 74.00 20.10 Peak

Emis=zion Lewel=

Antenna Factor + Cable Loss - Aop Factor + Reading.

2. The emission levels that are Z0dE below the official

limit are not reported.

EST Technology Co., Ltd
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FCC ID:Y40-LGAC

EST Technology

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan, Guangdong, China
Tel:+586-769-83081855

Fax:+856-769-33051378

Data: 213

Level (dBuvinm)

120

File: D:test data'2012'HHomni.EMI {235)
Date: 20112-07-14 Time: 20:47:45

FCC PART 15C PEAK

GO

ECCPART 15C AV

1ﬂxwuﬂ¢%ﬁww«xﬂm¢qfﬁhmwdﬂhMW“M**“¢““““”M“”Ah
WWWW

013000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
3ite no. 3t Chatrtber Data no. 213
Dis. / int. 3m LMT ABOVE 18G Ant. pol. VERTICALL
Liwmic FCZ PART 15C PEAK
Env. / Ins. Temp:Z25.6' ;Humi:56%; Press:101.52kPa
Engineer Tony
ETUT Transactive Air
Power AC 1Z0V/60H=
N/ LGLC
Test Hode o/ 4-DOPSK TX Z480MHz
Ant. Cabhle Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
[MH=z) [dE/ 1) 1dE) [dE) (dBuW) (dBuW/m) (dBuV/m) (dE)
1 20723.00 46.14 20,01 36.05 18.61 45.71 74,00 25.29 Peak
2 23715.00 45.8e6 21.79 33.09 17.57 51.93 74.00 Z2.07 Peak

Remark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
Z. The emission lewvels that are 20db kbelow the official
limit are not reported.
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FCC ID:Y40-LGAC

Chilingxiang, Qishantou, 3antun,
Houjie, Dongoguan, Guangdong, China

EST Technology

Tel:+56-769-330315585
Fax:+536-769-33081575

Data: 214 File: D:test data'2012'HHomni.EMI {235)
120 Level {dBuv/im) Date; 2012-07-14 Time: 20:48:08
FCC PART 15C PEAK
60

FCGPART 15C AV

LLumﬂﬁ~*-#u~4hvv~wmﬁwwﬁ“nﬂmvmLﬂﬂvw¢ﬁ#u*h&e
,4Nduw*wMmﬂpwwuwfrWnJPN““AJﬂmxww

18000 19400, 20800. 22200. 23600. 25000
Frequency (MHz)
3ite no. 3m Chamber Data no. @ 214
Dis. / Ant. 3m BNT ABOVE 158G Aint. pol. VERTICLL
Limit FCC PART 15C PERE
Env. / Ins. Tewp:25.6' ;Humi:56%; Fress:101.52kPa
Engineer Tony
EOT Transactive Air
Fower AC 120V/&0H=z
M/N LGAC
Test Mode o/ 4-DOPSK TE Z40ZMHz
Ant. Cable Amp Ewmis=ion
Fredg. Factor Loss Factor Reading Lewvel Liwmits Margin Remark
[MH=) [dB/m) [=1=}] [dE) (dBuV)] [(dBuW/m) [dBuV/m) [dE)
1 Z1409.00 46.05 20.31 35.44 18.82 49,74 74.00 Z4.26 Feak
Z E£3943.00 45.61 21.99 3Z.85 17.85 S5Z.680 74.00 Z21.40 Feak
Femarks: 1. Emission Level= Antenha Factor + Cable Loss - Awp Factor + Beading.

Z. The emission lewvels that are 20d4dE below the official
limit are not reported.
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FCC ID:Y40-LGAC

EST Technology

Chilingxiang,Qishantou, Santun,
Houjie, Dongguan, Guangdong, China
Tel:+86-769-8330315885

Fax:+86-769-83031875

Data: 215 File: D:test data2012'HHomni.EMI {235)
120 Lewvel (dBuvim) Date; 2012-07-14 Time: 20:48:39
FCC PART 15C PEAK
60
FCGPART 15C AV
1NMfMvuﬂwﬂuwaWwﬂﬁwaﬂMWkamWMMH»ﬂdLWﬂ
018000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
3ite no. 3m Charber I'ata no. 215
Dis. / Ant. 3m ANT ABWVOE 180G Ant. pol. HORIZONTAL
Limit FCC PART 15C PEALEK
Enw. / Ins. Tetwp:25.6' rHuni: 5% Press:101.52kKFPa
Engineer Tony
EUT Trahsactive Lir
Fower AC 1z0V/60Hz
n/M LGAC
Test Mode o/ 4-DOPSEKE TX Z40ZMHz
Ant. Cakble Amp Emission
Fredg. Factor Loss Factor Reading Level Limits HMargin Remark
[MHz) [dB/m) (dE) (dE) [dABuv)] [(dBuW/m) [dBuV/m) (dE)
1 21073.00 46.25 20.16 35.73 18.88 49,58 74.00 24.44 Peak
Z 23929.00 45.61 21.99 32.8383 18.27 £52.99 74.00 21.01 Peak

Fetmarks: 1.

Emizzion Lewvel=

Antenna Factor + Cable Loss - Awp Factor + Reading.

2. The emission levels that are Z0d4dE helow the official

limit are not reported.

EST Technology Co., Ltd
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FCC ID:Y40-LGAC

EST Technology

Chilingxiang, Qishantou, 3antun,
Houjie, Dongouan, Guangdong, China
Tel:+86-769-83081888

Fax:+86-769-83081878

Data: 216 File: D:test data'2012HHomni.EMI {235)
120 Lewvel (dBuWimy) Date: 2012-07-14 Time: 20:49:12
FCC PART 15C PEAK
60

FCC PART 45C AV

1MW
P N . VIRV i it

18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
3ite no. 3m Chawber Data no. 216
Dis. / Ant. 3m ANT ABWOE 180G Ant., pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. Tewp:25.6' ;Humi:56%Press:101.52kPa
Engineer Tony
EUT Transactive Lir
Power AC 1z0W/60H=z
M/ LGAC
Test Mode o/ 4-DOPSE TX Z441MH=
Ant. Cahle Amp Emission
Fredq. Factor Loss Factor Reading Lewel Limits HMargin Remark
[MH=) [dE /) [dE) [dE) (dBEuV] (dBuV/m) [dEuV/m) [dE)
1 21423.00 46.04 20.31 35.42 18.02 45.95 74.00 25.05 Peak
2 Z44635.00 45.70 22.30 33.54 18.22 52.68 74,00 21.32 Peak

Remark=s: 1.

Emis=zion Lewvel=

Antenna Factor + Cable Loss - Awp Factor + Reading.

Z. The emission lewvels that are Z20dE kelow the cfficial

limit are not reported.

EST Technology Co., Ltd
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FCC ID:Y40-LGAC

Chilingxiang, 2ishantou, 3antun,
Houjie, Dongguan, Guangdong, China

EST Tt“ﬂhll(ll(]g}' Tel:+86-769-53081858

Fax:+86-769-830313785

Data: 217 File: D:test data'2012'HHomni.EMI (235)
120 Lewvel (dBuWin) Date: 2012-07-14 Time: 20:5017
FCC PART 150 PEAK
60

FCCPART 15C AV

1MWJﬁ*ﬂwﬁwwm#hhwwmwwﬁﬁmmvhﬂwwwwur
uMMW#q_wm—*muhﬂ+wﬂﬂﬁf”¢W4Mm#&vwquMM

18000

Fice no.
Di=s. / Ant.
Limit

Env. / In=s.

19400. 20800. 22200, 23600, 25000
Frequency (MHz)
adm Chamber Data no. : 217
3m ANT ABCOVE 180G int. pol. : WERTICAL

FCC PART 15C PELE
Tewp:25.6' ;Humi:56% Press:101.52kPa

Engineer Tony
EUT Transactive Air
Power AC 120V/60HE=
M/ LGAC
Test Mode o/ 4-DOPSE TE Z441MH=
int. Cable Amp Emission
Fred. Factor Loss Factor Reading Lewel Limits Margin Remark
[(MH=) [dE/m) [=h=}] (dE] (dBuV)] (dBuW/m) [dBuV/m) [dE)
1 21353.00 46.09 2Z0.28 35.49 19.33 EO0.21 74 .00 Z3.79 Peak
2 24293.00 45.66 22.21 33.26 15.45 E3.086 74 .00 Z0.94 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Mnp Factor + Reading.

2. The ewission lewvels that are Z20d4E bhelow the official
limit are not reported.
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FCC ID:Y40-LGAC

Chilingxiang, Qishantou, 3antun,
e hem Houjie, Dongouan, Guangdong, China
EST 1 iiChll(Jl(JgT Tel:+86-769-33051658
Fax:4+86-769-8305318738

Data: 228 File: D;'test datai2012*HHomni.EMI {235)
120 Level (dBuVin) Date: 2012-07-14 Time: 21:12:06
FCC PART 15C PEAK
60

FCC BPART 15C AV
1M¢UkjhﬁwmméwﬂﬁuwfphuNwwvﬁ»ﬂwa

18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
3ite no. 1 3m Chamber Data no. : 228
Dis. / Aint. To3m ANT ABVOE 18G Ant. pol. : HORIZONTAL
Limit : FCC PART 15C FEAE
Env. / Ins. t Tewmp:25.6' ;Huwi:56%:Press:101. 52kPa
Engineer : Tony
EUT i Transactive Air
Power AT 1Z0V/60H=z
M/ i LGALC
Test Mode : B-DP3K TX Z2450MH:z
Ant . Cable  Awp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MHz) {dE/m) [dE) [dE) (dBuv)] [(dBuW/m) [dEuV/m) [dE)
1 z21g7§.00 45.75 =20.51 35.01 158.Z21 49,49 74.00 Z4.51 Peak
Z  Z24034.00 45.80 2ZZ2.086 32.84 18.36 53.18 74.00 z0.82 Peak

Femarks: 1. Ewission Level= Antehna Factor + Cable Loss - Awp Factor + Reading.
Z. The emission lewvels that are 20dE helow the official
limit are not reported.

EST Technology Co., Ltd Report No. ESTE-R1207003 Page 95 of 130



FCC ID:Y40-LGAC

EST Technology

Chilingxiang, 2ishantou, Santun,
Houjie, Dongguat, Guangdong, China

Tel:+36-7659-830515858
Fax:+56-7659-830515878

Data: 229

Level (dBuV/im)

120

File: D:test data'2012'H'Homni.EMI {235)
Date: 2012-07-14 Time: 21:12:36

FCC PART 15C PEAK

G0

FCCPART 15C AV

13000

3ite no.
Dis. / Ant.
Liwit

Env. / Ins.

19400, 20800. 22200. 23600. 25000
Frequency (MHz)

Jm Chamber Data no. @ Z:Z89

3m ANT ABOWVE 180G Ant. pol. VERTICAL
FCC PART 15C PELE

Temp:25.6' ;Humi:56%;Press:101. 52Z2kFa

Engineesr Tony
EUT Transactiwve Air
Power AC 1z0V/e0Hz
M/N LiGAC
Test Mode S5-DPF3K T Z450MHz
Ant . Cable Amwp Ewmission
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
[MHz) { B/ m) [=1=)] [=N=)] (dBuV)] [(dBuW/m) [dBuV/m) [dE)
1 zZ0els.00 46,07 19.96 36.14 17.71 47 .60 74.00 Z6.40 Peak
Z 23348.00 45.67 21.46 33.48 17.47 51.12 74.00 ZZ.88 Peak
Fewarks: 1. Ewission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The ewmission lewvels that are Z04dE below the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID:Y40-LGAC

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan, Guangdong, China

EST TﬁChll(Jl(]g}' Tel:+36-769-83081855

Fax:+86-769-33081578

Data: 230 Fle: D:test data' 2012 HHomni.EMI (235)
120 Level {(dBuvim) Date: 2012-07-14 Time: 21:12:58
FCC PART 15C PEAK
60

~ FCCPART 15C AV

U SNV AR~ N0 P Vo'l huititiel

18000

3ite no.
Dis. / Ant.
Limitc

Emwv. / Ins.

19400, 20800. 22200. 23600. 25000
Frequency (MHz)
3m Chamber Data no. : 230
3m ANT ABOWE 18G Ant. pol. @ WERTICAL

FCC PART 15C PEAK
Tewp:25.6' ;Humi:56%;Press:101.52kPa

Engineer Tony
EOUT Transactive Air
Power AC 120V/60HE=
MW LGAacC
Test Mode S-DP3EK TE Z40ZHH=
int. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin EFemark
[MH=z) (dEB/m) (dE) [dE) (dBuW) (dBuW m) (dBuVW/m) (dE)
1 21374.00 46.083 20.29 35.46 18.24 49.15 74,00 24.85 Peak
2 23579.00 45.853 21.87 353.25 17.64 51.74 T4.00 ZZ2.26 Peak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

Z. The ewission lewvels that are Z0dAE below the official
limit are not reported.
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FCC ID:Y40-LGAC

EST Technology

Chilingxiang, Qishanton, 3antun,
Houjie, Dongguan, Guangdong, China
Tel:+86-769-83081888

Fax:+86-769-830581878

Data: 231 File: D:'test data'2012'HHomni.EMI (235)
120 Level (dBuWimy) Date: 2012-07-14 Time: 21:13:23
FCC PART 15C PEAK
60

5 FCCPART 15C AV

1mhfszm%wMMvuammmwvuﬁh“A“’“‘hﬁﬁwﬂﬂrﬁﬂ*ﬁﬂ
MW

18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
Fite no. 3m Charlber I'ata no. 231
Dis. / int. 3m ANT ABWVOE 158G Ant. pol. HORIZONTAL
Limit FCC FPART 15C PERK
Env. / Ins. Tewp:25.6' ;Humi:56% :Press:101.52kPa
Engineer Tony
EUT Transactive Air
Power AC 1z0VW/60Hz
M/H LGAC
Test Mode 5-DP3K TX Z40ZMH=
Ant . Cabhle  Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Rewark
[MHz) [dE /) [dE) [dE) (dBuv)] [(dBuV/m) (dEuV/m) [dE)
1 2Z0779.00 46.16 =20.03 36.00 19.01 49,20 74.00 Z4.580 Feak
2 23345.00 45.67 21.46 33.458 15.96 52.61 74,00 21.39 Feak

Femarks: 1. Emwission Lewvel= Antenna Factor + Cable Loss — Awp Factor + Reading.
Z. The emission lewvels that are Z0dE kelow the official
limit are not reported.
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FCC ID:Y40-LGAC

EST Technology

Chilingxiang, @ishantou, 3antun,
Houjie, Dongguarn, Guangdong, China
Tel:+36-769-830515858

Fax:+36-769-830515873

Data; 232 File: D:test data'2012'HHomni.EMI {235)
120 Lewvel (dBuVim) Date; 2012-07-14 Time: 21:13:45
FCC PART 15C PEAK
60

5 | FCCPART 15C AV

twhwuhmu+mwhﬁhﬁ»wnkmw“4“““““’m“*iﬁﬂﬂuhhw
WWW

018000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
3ite no. Jm Chamber Data no. 232
Dis. / Ant. 3m ANT ABWOE 183G hnt. pol. HORIZCWTAL
Limit FCC PART 15C PELE
Env. / Ins. Tewp:25.6' rHumi:56% :Press:101. 52kPa
Engineer Tony
EUT Trahsactive Air
Power AC 1z0V/60H=z
M/ LGAC
Test Mode 5-DPSK T Z441MH=
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits MWargin Remark
[MH=) {dB/m) (dE] [dE) (dBuv)] (dBuW/m) [dBuV/m) [dE)
1 z1i17s.00 46.20 20.21 35.64 15.01 43.78 74.00 Z5.22 Peak
Z 23404.00 45,63 21.51 33.43 15.23 £51.99 74.00 ZZ.01 Peak

Femwarks: 1. Ewission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
Z. The emission lewvels that are Z0dE helow the official
limit are not reported.
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FCC ID:Y40-LGAC

EST Technology

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan, Guangdong, China
Tel:+586-7659-530581858

Fal:+56-769-8330515873

Data: 233

Level {dBuvim)

120

File: D:test data' 2012 HHomni.EMI {235)
Date: 2012-07-14 Time: 21:14:04

FCC PART 15C PEAK

60

JFCC PART 15C AV

1Mmmm—ww
MWW

018000 19400. 20800. 22200, 23600, 25000
Frequency (MHz)
3ite no. 3m Chamber Data no. @ 233
Dis. / Ant. 3o LT ABOVWE 180G Lrnt. pol. VERTICLL
Litic FCZ PALRT 15C FPEAK
Env. / Ins. Temp:z25.6' ;Humi:56%Press:101.52kPa
Engineer Tony
EOT Transactive Air
Fower AC 120V/60HE
n/H LiGAC
Test Hode S-DP3K TX Z2441MH=
Ant. Cable Awmp Emission
Freq. Factor Loss Factor Beading Lewvel Limits HMargin Eemark
[MHz) [dB/m) 1dE) (dE) {dBuW) (dBuW/m) (dBuv/m) 1dE)
1 211z29.00 45.22  20.19 35.69  18.19 45.91 7400 25.09 Peak
Z 23e654.00 45.67 21.77 33.14 17.68 51.98 74.00 Zz .02 Feak
Remark=s: 1. Emission Level= Antenna Factor + Cable Loss - Lmp Factor + Eeading.

2. The ewmission lewvels that are Z0dAE below the official
limit are not reported.
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FCC ID:Y40-LGAC

9. BAND EDGE COMPLIANCE

9.1. Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in 15.209, all

the other emissions outside operation frequency band 2400MHz to 2483.5MHz shall be at least
20dB below the fundamental emissions, or comply with 15.209 limits.

9.2. Block Diagram of Test setup

ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

————3METERS ——

EUT and
Support System

1.5m(L)*1.0m(W)*0.8m(H TURNTABLE | o8 METER
L) (W) H) — (WOOD)

GROUND PLANE

9.3. Test Procedure

EUT was placed on a turn table, which is 0.8 meter high above ground. The turn table can rotate 360 degrees to
determine the position of the maximum emission level. Power on the EUT and let it working in test mode, then
test it. EUT is set 3 meters away from the receiving antenna, which is mounted on a antenna tower. The antenna

can be moved up and down between 1 meter and 4 meters to find out the maximum emission level. Both
horizontal and vertical polarization of the antenna are set on test.

Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of emissions

(a) PEAK: RBW=VBW=1MHz / Sweep=AUTO
(b) AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO

9.4. Test Result

EUT: Transactive Air M/N:LGAC
Power: AC 120V/60Hz

Test date: 2012-07-14  Test site: 3m Chamber Tested by: Tony Tang
Test mode: Tx Mode

Pass
Note : If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
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FCC ID:Y40-LGAC

9.5. Test Data

Chilingxiang, Qishantou, 3antun,
Houjie, Dongouan, Guangdong, China

EST '[-i:‘f(?llll(]l(]g]' Tel:+86-769-33031858

Fax:+86-769-33031373

Data: 188 File: D:test data'2012*HHomni.EMI (235)
120 Lewvel (dBuWim) Date: 2012-07-14 Time: 19:55:50
5
FCC PART 15| PEAK
60 FCC PARJI AV

2300 2322, 2344. 2366. 2388. 2410
Frequency (MHz)
Zite no. 3m Chamber Data no. @ 185
Dis. / Ant. 3m ANT 1-18G int. pol. : HORIZOWTAL
Limit FCZ PART 15C PELE
Env. / Ins. Tewp:25.6' ;Huawi:56%;Press:101.52ZkFPa
Engineer Tony
EUT Transactive Air
Fower AC 120V/E0H=
M/N Lzac
Test Mode GFSE TX Z40-MH=z
Ant. Cable Amp Emis=ion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dB) [dBuW) (dBuV/m) [dBuV/m] (B
1 2353.85 Z27.70 6.55 34.22 37.97 35.03 74,00 35.97 Pesk
Z Z388.77 Z7.64 .62 34.1% 40.09 40.16 74,00 353.84 Pesk
3 2380.00 27.54 .62 34.19 35.13 35.20 74,00 35.80 Peak
4 2400.00  27.61 6.62 34.18 52.07 52,12 7400 21.88 Peak
= 2401.97 27.61 6.62 34.18 97.85 97.90 74.00 -23.90 Peak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Lwp Factor + Reading.

2. The emission lewels that are Z0dE bhelow the official
limit are not reported.
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FCC ID:Y40-LGAC

Chilingxiang,Qishantou, 3antun,
e ea Houjie, Dongoguan, Guangdong, China
EST1 (iChll(Jl(Jt:}' Tel:+B36-769-83051866
Fax:+56-769-53051875

Data: 189 File: D:test data'2012'HHomni.EMI {235)
120 Lewvel {dBu\/m) Date: 2012-07-14 Time: 19:57:39
4
FCC PART 15{) PEAK
60
FCLC PARTJI - AV

2300 2322, 2344. 2366. 2388. 2410
Frequency (MHz)
3ite no. ' 3w Chamber Data no. : 189
Dis. / Ant. o3m ANT 1-18G Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. ! Tewp:25.6' ;Humi:56%:Press:101.52kPa
Engineer : Tony
EUT : Transactive Air
Fower : AC 1Z0OV/B0HEZ
NN : LGAC
Test Hode r GFSK TX Z240ZMH=
int. Cable lmp Emis=sion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remwark
[MH=) (dE/m) 1dE) [dE) {dBuv) (dBuV/m) (dBuV/m) (dE)
1 2341.89 Z7.70 6.56 34.22 40.:z0 40.24 74.00 33.76 Feak
Z Z2390.00 Z27.464 G.62 34.19 4Z.77 4z .54 74,00 3l1.16 Feak
3 2400.00 27,61 6.62 34,18 E5Z.87 Lz2.92 7400 21.08 Peak
4 z401.97 Z27.61 .62 34.15 93.54 93.59 74.00 -19.59 Feak

Femarks: 1. Ewission Lewvel= Antennha Factor + Cable Loss - Awmp Factor + Reading.
Z. The emissicon lewvels that are Z0dE kelow the officisl
limit are not reported.
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FCC ID:Y40-LGAC

Chilingxiang, @ishantou, 3antun,
Houjie, Dongguarn, Guangdong, China

EST Technology

Tel:+36-769-830531853
Fax:+36-769-830515873

Data: 194 File: D:test data'2012'HHomni.EMI {235)
120 Lewvel (dBuVim) Date: 2012-07-14 Time: 20:13:51
1
FCC PART 15C PEAK
60
FCC PART 15C AV
Ly ¥
kkrkﬂnﬁ iJVWHrmvﬁﬂhﬂhdwwﬁMﬁmeu
024?5 2480. 2485. 2490. 2495. 2500
Frequency (MHz)
Site no. 3t Chatber Data no. @ 194
Dis. / Ant. 3m ANT 1-18G hnt. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Tewp:25.6' rHumi:56% :Press:101. 52kPa
Engineer Tony
EUT Transactive A4ir
Fower AC 1Z0V/60H=
M/ LGAC
Test Mode GF3K TX Z480MH:z
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits MWargin Remark
[MH=) {dB/m) (dE] [dE) (dBuv)] (dBuW/m) [dBuV/m) [dE)
1 2479.80 27.58 .71 34.03 90.57 20.83 74.00 -16.83 Peak
2 2483.50 27.58 .71 34.03 39.90 40. 16 74.00 33.84 Peak
3 2491.73 27.58 6.73 34.03 40.10 40.38 74.00 33.62 Peak
Femwarks: 1. Ewission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission lewvels that are Z0dE below the official
limit are not reported.
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FCC ID:Y40-LGAC

Chilingxiang, Qishantou, Santun,
e bem Houjie, Dongguan, Guangdong, China
EST iiChllEJl(Jgf‘{ Tel:+86-769-53051558
Fax:+56-769-530581575

Data: 195 File: D:test data'2012'HHomni.EMI (235)
120 Level {dBuvim) Date: 2012-07-14 Time: 20:15:06
1
FCC PART 15C PEAK
60

FCC PART 15C AV

e \m
M«mfwﬂﬂww

0 2475 2480. 2485, 2490, 2495, 2500
Frequency {MHz)
3ite no. : 3m Chawber Data no. @ 195
Dis. / Ant. : 3m AT 1-18G int. pol. : HORIZONTAL
Litnit : FCC PART 15C PEAE
Env. / In=s. i Temp:25.6' ;Humi:S56%:Press:101.52kPa
Engineer : Tony
EOT : Transactive Air
Power : AC 12Z20V/e60H=
MW : LGAC
Test Mode : GF3K T Z450MH=
Ant. Cable Amp Ewmission
Fredg. Factor Loss Factor Reading Lewvel Limits HMargin ERemark
[MH=z) [dEB/m) 1dE) [dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 2479.953 27.58 .71 34.03 91.80 92 .06 74,00 -18.06 Feak
2483.50 27.58 .71 34.03 40.15 40.41 74.00 33.59 Peak
3 2495.45 27.55 6.73 34.03 38.20 35.45 74,00 35.52 Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Awp Factor + EReading.
2. The ewission lewels that are Z0dE below the official
limit are not reported.
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FCC ID:Y40-LGAC

Chilingx®ianhg, Qishantou, 3antun,
Houjie, Dongguan, Guangdong, China

LST Tt"ﬂhll(ll(]tﬂ' Tel:+&6-769-83031555

Fax:+86-769-83081878

Data: 204 File: D:test data'2012*HHomni.EMI {235)
120 Level {(dBuv:im) Date: 2012-07-14 Time: 20:31:34
A
FCC PART 150 PEAK
60

12
ﬂ“~u+m¢¢fpﬂuv~Mnmwmuh,«ﬁFmﬁAm~Aﬂq#d,ﬁumhpymmaﬂmaumﬁhw“mJ

FCC PARH 1R AV

2300 2322, 2344. 2366. 2388. 2410
Frequency (MHz)
3ite no. 3m Chatiber Data no. @ 204
Dis. / int. 3m LNT 1-18G Ant. pol. : HORIZCHNTAL
Lirmit FCZ PARET 15C PELAK
Env. / Ins. Tewp:25.6"' Humi:56%;Press:101.52kPa
Engineer Tony
EUT Transactive Air
Power AC 120V/60Hz
M/ LGacC
Test Mode o/ 4-DQPSE TX 2402MH=
Ant. Cable Lmp Emis=sion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemwark
[MH=) [dE/m) [dE) [dB) [dBuV] (dBuV/m) (dBuv/m) (dB)
1 Z32E2.22 E27.73 .54 354.253 385.52 35.56 74.00 35.44 Peak
2 235858.44 27.54 .62 34.19 41.94 42.03 74,00 31.97 Peak
3 2390.00 27.564 6.62 34.19 35.74 35.81 74,00 35.19 Peak
4 z400.00  27.61 6.62 34.18 53.33 53.38 74.00 20.62 Peak
= Z401.64 27.61 6.62 34.15 94.95 95.03 74,00 -21.03 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Awp Factor + Reading.
Z. The ewission lewvels that are Z0dE below the official
limit are not reported.
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FCC ID:Y40-LGAC

Chilingxiang, Qishanton, 3antun,
Houjie, Dongguan, Guangdong, China

EST —[‘i:"’.(?hllﬂlf.lgﬁ' Tel:+86-769-83051855

Fax:+86-769-830581878

Data: 205 File: D:'test data'2012'HHomni.EMI (235)
120 Level (dBuWimy) Date: 2012-07-14 Time: 20:32:50
4
FCC PART 1541 PEAK
6o FCC PAREJ { AV

WW@“‘J

2300 2322, 2344. 2366. 2388. 2410
Frequency (MHz)
Fite no. 3m Charber Data no. : 205
Dis. / Ant. 3m AT 1-18% Ant. pol. @ VERTICAL
Liwmit FCC PART 15C PELE
Enwv. / Ins. Tewmp:25.6' tHumii56%: Press:101.52kKPa
Engineer Tony
EUT Transactive Air
Power AC 1z0V/60Hz
N/ LGLC
Test Hode o/ 4-DOPSK TEX Z40ZMHz
Ant. Cahle  Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits HMargin Rewark
[MH=) (dE/m) 1dE) [dE) (dBu¥V) (dBuV/m) (dEuV/m) (dE)
1 2324.42 27,73 .54 34.23 39.78 39.82 74,00 34.18 Peak
2 23g8.77  27.64 6.62 34.19 45,74 45.81 74,00 28.19 Peak
3 Z390.00 =27.64 .62 3534.1% 41.9a6 4z .03 74.00 31.97 Peak
4 z400.00 @ Z27.61 .62 3534.15 53.32 53.37 74.00 Z0.63 Peak
5 z401.64 Z7.61 .62 34.15 94.01 94 06 74.00 -Z0.06 Peak
Remarks: 1. Ewission Lewel= Antenna Factor + Cable Loss - Awp Factor + RBeading.
Z. The emission lewvels that are 20dE khelow the official
limit are not reported.
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FCC ID:Y40-LGAC

Chilingxiang, dishahtou, 3antun,
Houjie, Dongoguan, Guangdong, China

EST Technology

Tel:+36-769-533051553
Fax:+86-769-833051578

Data: 210

Level {(dBuvim)

120

File: D:test data'2012‘HHomni.EMI (235)
Date: 2012-07-14 Time: 20:44:34

FCC PART 15C PEAK
60
N FCC PART 15C AV
W T
MW
024?5 2480. 2485, 2490, 2495, 2500
Frequency (MHz)
3ite no. 3m Chamber Data no. @ 210
Dis. / Ant. 3m AT 1-15G Ant. pol. WERTICAL
Limic FCC PART 15C PELE
Env. / Ins. Tewp:25.6' ;Humi:56%;Press:101.52kPa
Engineer Tony
EUT Transactive ALir
Fower AC 1z20V/60H=z
M/ Lzac
Test Hode o/ 4-DPSK TH 2450MH=
Ant. Cable ALmp Emis=sion
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) [ B/ 1) [dE) g=h=h] (dBuW) (dBuVY/m) [dBuV/rm) g=hzy]
1 Z479.80 Z7.58 6.71 354.03 91.258 91.54 T4.00 -17.54 Feak
2z Z453.50 Z7.58 .71 54.03 40.41 40.67 74,00 35.33 Feak
3 Z2458.153 Z7.58 .73 34.03 40.21 40.49 74,00 353.51 Feak
RFemarks: 1. Emission Lewvel= Antenna Factor 4+ Cable Loss - Amwmp Factor 4+ Reading.

Z. The emission lewvels that are Z0d4F below the official
limit are not reported.
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FCC ID:Y40-LGAC

Chilingxiang,Qishantou, Santun,
Houjie, Dongoguahn, Guahgdong, China

EST Technology

Tel:+56-769-530515535
Fax:+86-769-530515875

Data: 211 File: D:test datai2012'HHomni.EMI {235)
120 Level (dBuWin) Date; 2012-07-14 Time: 20:46:33
1
FCC PART 15C PEAK
G0
FCC PART 15C AV
| M
WW
024?5 2480. 2485. 2490. 2495. 2500
Frequency (MHz)
Jite no. Jm Chawlber Data no. : 211
Dis. / Ant. 3m ANT 1-18G Ant. pol. HORIZONTAL
Limit FCC PART 15C PELEK
Env. / In=s. Tewp:25.6' ;Huwi:56%FPress:101. 52kFPa
Engineer Tony
EUT Transactive Lir
Power AC 120V/60HEz
M/N LGAC
Test Mode n/4-DOPSK TX Z450MH=
Ant. Calble  Amp Ewmission
Fredg. Factor Loss Factor Reading Lewvel Limits Margin PRewark
[MHz) [dB /) E=1=)} [dB) (dBuV)  (dBuV/m) [dBuV/m) [dB)
1 Z479.93 Z7.58 6.71 34.03 93.13 93.39 74.00 -19.39 Peak
2 Z483.50 2Z7.58 6.71 34.03 40.20 40. 46 74 .00 33.54 Peak
3 Z459.10 z27.58 6.73 34.03 37.17 37.45 74 .00 36.55 Peak
Remarks: 1. Ewission Level= Antenna Factor + Cable Loss - Awp Factor + Reading.

Z. The ewission levels that are £20dBE below the official
limit are not reported.
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FCC ID:Y40-LGAC

Chilingxiang, Qishantou, 3antun,
Houjie, Dongouan, Guangdong, China

EST Flﬂﬁcllllf:ll(]g}' Tel:+86-769-53081838

Fax:+86-769-8330831575

Data: 220 File: D:test data'2012*H'Homni.EMI {235)
120 Level {dBuvim) Date: 2012-07-14 Time: 20:57:55
5
FCC PART A5 PEAK
60

FCC PART fijC AV

W 23‘”"""'!
MWWW{*WMWJP

f

2300 2322, 2344. 2366. 2388. 2410
Frequency (MHz)
Zite no. 3m Chamber Data no. @ 220
Dis. / Ant. 3m ANT 1-18G int. pol. : HORIZOWTAL
Limit FCZ PART 15C PELE
Env. / Ins. Tewp:25.6' ;Huwi:56%;Press: 101.52ZkFPa
Engineer Tony
EUT Transactive Air
Power AC 1Z0V/E60H=
M/N Lzac
Test Mode S-DPSK TX 240ZMH=
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MH=) [dB/m) [dE) [dE) [dBuW) (dBuV/m) [dBuV/m] [cdB)
1 Z324.42 Z7.73 .54 34.23 39.15 39.17 74,00 34.83 Pesk
2 2388.77 27.564 .62 34.19 35.85 39.02 74,00 34.958 Peak
3 2390.00 27.64 .62 34.19 37.55 37.62 7400 36.38 Peak
4 2400.00 27.61 .62 34.18 46.96 47.01 74.00 Z26.99 Peak
5 2401.97 27.61 g.62 34.18 290.09 S0.14 74.00 -16.14 Pesk
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Lwp Factor + Reading.

2. The ewission lewels that are 20dBE bhelow the official
limit are not reported.
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FCC ID:Y40-LGAC

Chilingxiang,Qishanton, 3antun,
e eem Houjie, Dongoguan, Guangdong, China
EST 1 iiChllCJl(Jg,T Tel:+86-769-53051558
Fax:4+56-769-83081878

Data: 221 File: D:test data'2012*H'Homni.EMI {235)
120 Lewvel (dBuV/m) Date: 2012-07-14 Time: 20:59:22
i
FCC PART 15[0{ PEAK
G0
FCC PART fIHC AV
.
1 Lw
MWM
02300 2322, 2344. 2366. 2388. 2410
Frequency (MHz)
3ite no. : 3m Chamber Data no. : 221
Dis. / Ant. HIEC (1] ANT 1-18G Ant. pol. : WERTICAL
Limit : FCC PART 15C PELE
Enw. / Ins. : Temp:25.6' ;Humi:56%:Press:101.52kPa
Engineer : Tony
EUT 1 Transactive Air
Power : AC 120W/60H=z
M/ 1 LGAC
Test Mode : §-DPSE TX Z40ZMH=
Ant. Cable Lwp Ewmission
Fredq. Factor Loss TFactor Reading Lewvel Limits HMargin Remark
[MH=z) (B m) [dE) (dE] (dBuv)] [(dBuW/m) [dBuV/m) [dE)
1 2324.42 27.73 .54 34.23 40.56 40. 60 74,00 33.40 Feak
2 23858.77 27.64 6.62 34.19 46.40 46.47 74 .00 27.53 Feak
3 2390.00 27.64 6.62 34,19 43.22 43 .29 74,00 30.71 Peak
4 z400.00 @ 27.61 .62 354.15 47.50 47 .55 74.00 26.45 Feak
= z402 .19 27.61 .62 354,15 90.10 a0.15 74.00 -16.15 Feak
Femarks: 1. Ewission Lewel= Antenna Factor + Cable Loss - Amp Factor + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.
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FCC ID:Y40-LGAC

Chilingxiang, Qishantou, Santun,
e bem Houjie, Dongouan, Guangdong, China
EST 1 ﬁChll(Jl(Jg}' Tel:+86-769-5305163%
Fax:+86-769-33051875

Data: 226 File: D:test datai2012*HHomnLEMI (235)
Level {dBuvim) Date: 2012-07-14 Time: 21:09:00

120

—=

(ﬂhl FCC PART 15C PEAK
60
FCC PART 15C AV
%W
0 2475 2480, 2485. 2490, 2495, 2500
Frequency {MHz)
S3ite no. : 3m Chamber Data no. @ 2Z6
Di=s. / Ant. T 3m AWNT 1-18G int. pol. @ WERTICALL
Limit : FCC PART 15C FELE
Env. / Ins. : Tewp:25.6' ;Huwi:56%;Press:101.52kPa
Engineer : Tony
EUT : Transactive ALir
Power : AC 1Z0V/E60H=
M/ : LGAC
Test Mode : §-DPRK TX Z450MH=
int. Cakble Awp Ewmiz=sion
Freq. Factor Loss Factor Reading Level Limits Margin ERemark
[MH=z) [dB/m) g=hy] (B (dBuW) (dBuW/m) (dBuW/m) f=h)]
24580.10 27.58 £.71 34.03 87.84 858.10 74.00 -14.10 Peak
2453.50 27.58 .71 34.03 4:Z.32 4- .58 74,00 31.4:2 Peak
3 Z458.18 27.58 6.73 34.03 41.355 41.66 74,00 32.34 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss - mp Factor + Reading.

2. The ewission lewels that are 20dE below the official
limit are not reported.
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FCC ID:Y40-LGAC

Chilingxiang, Qishantou, 3antuh,
[Rp— Houjie, Dongguan, uangdohg, China
LEST1 !:"-Chlllilllilgf‘f Tel:+836-769-53051885
Fax:+86-769-830515878

Data: 227 File: D:test data'2012‘H'Homni.EMI {235)
Level (dBu\im) Date: 20112-07-14 Time: 21:10:20

120

—_

rﬂ\ FCC PART 15C PEAK
60
N , FCC PART 15C AV
v\ﬂqmﬁﬁ
%%“Wwﬁawmwmw\f
024?5 2480. 2485. 2490. 2495, 2500
Frequency (MHz)
3ite no. P 3m Chaber Data no. @ 227
Di=s. / Ant. P3m ANT 1-18G Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELE
Env. / Ins. : Temp:25.6' ;Huwmi:56%;Press:101.52ZkFa
Engineer : Tony
EOT i Transactive ALir
Power : AC 120W/60H=z
M/ i LGAC
Test Mode : 8-DP3SE TX Z450MH=
Ant. Cable Lmp Emission
Fredg. Factor Loss TFactor Reading Level Limits HMargin ERemark
[MH=) {dB/m) [dE) [dE) {dBuv)] [(dBuW/m) [dBuV/m) [dE)
1 Z4350.10 2Z7.58 .71 34.03 &5.02 55.28 74.00 -14.25 Feak
2483.50 27.58 .71 34.03 42.49 42 .75 74.00 31.25 FPeak
3 2492 .73 27.58 6.73 34.03 38.21 358.49 74 .00 35.51 FPeak

Femarks: 1. Ewission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are Z20dE below the official
limit are not reported.
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10.POWER LINE CONDUCTED EMISSIONS

10.1.Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5SMHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.

2. The lower limit shall apply at the transition frequencies.

10.2.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT was charged form PC’s USB
port which connected to the power mains through a line impedance stabilization network (L.I.S.N. 1#).. Both sides
of AC line are checked to find out the maximum conducted emission. In order to find the maximum emission
levels, the relative positions of equipment and all of the interface cables shall be changed according to ANSI C63.4:

2003 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked.

10.3.Test Result

EUT: TRANSACTIVE AIR  M/N:LGAC

Power: AC 120V/60Hz

Test date: 2012-07-04 Tested by: Tony Tang

Test mode: Tx Mode

Pass

EST Technology Co.,Ltd
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10.4.Test Data

EST Technology

Chilingxiang,Qishanton, 3antun,
Houjie, Dongguan, Guangdong, Chins
Tel:+86-769-83051855
Fax:+B86-769-83081878

File: D:test data'2012*HHomni.EMI {328)

Date: 2012-06-19 Time: 14:40:12

FCC PART 15B QP

FCC PART 15B AV

Data: 325
0 Lewvel (dBuV)
40
Y15 2
3ite no.
Limit
Env. / Ins.
Engineer Bihle
EUT
Power
M/ LGLC
Test Mode T Mode
LISN
Freg. Factor
[(MH=) [dE/m)
1 0.39 Q.59
2z 0.39 Q.58
3 3.46 Q.64
4 3.46 Q.64
= S.30 9.85
& S.30 9.a85
7 ZZ2.54 Q.77
g 22.54 Q.77
9 23.88 Q.79
10 £23.58 9.759
11 25.97 9.581
iz Z25.97 9.51

Cable

Transactive Air
AC 1z0V/60Hz

Feading

E3T 844 Shielded Room
FCC PART 15B QP
Temp:25.3'C Humi:58%

{dBuv)

2 5 10 20 30
Frequency (MHz)
Data no. 325
LINE FPhase HEUTRLL
Press:101.50kPa
Emi=s=sion
Lewvel Limits Margin Eemark
(dBuw,/m) [(dBEuv/1m) [dE)
20,60 45.09 27.49 hverage
31.35 55.09 Z6.74 QF
Z22.30 46.00 23.70 brerage
28.4n8 Ee.00 27.54 QFp
27.10 S50.00 22.90 bverage
30.72 60.00 Z9.28 QF
33.80 50.00 16.20 hrerage
3G.61 a0.00 23.39 QF
32.30 50.00 17.70 bvrerage
36.54 &60.00 Z3.186 QF
31.90 S50.00 15.10 hverage
35.97 60.00 24.03 QF

EST Technology Co., Ltd
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EST Technology

Chilingxiang, Qishantou, Jantun,

Houjie, Dongguan, Guangdong, China
Tel:+86-769-83081888

Fax:+86-769-33031873

Data: 327 File: D:test data'2012'HHomni.EMI (328)
0 Lewvel (dBuW) Date: 2012-06-19 Time: 14:48:22
FCC PART 15B OP
FCC PART [15B AV
40

f

045 . 5 1 2 5 10 20 30
Frequency (MHz)
Fite no. E3T 544 Shielded Foom I'ata no. TOSE7
Limit FCCZ PART 15E QP LINE Phase : LINE
Env. / Ins=s. Temp:25.3'C Humi:55% Press:101.50kFPa
Engineer Eibhle
EUT Trahsactive A4ir
Fower AC 1z20V/60H=z
N/ LAz
Test HMode T Hode
LISHN Cable Emission
Freg. Factor Loss BReading Lewvel Limits Margin ERewark
[MH=) [dE/m) [dE) [AEuV) (dBuv/m] (dBuv/m) (dE]
1 0.33 9.81 9.5835 5.06 24 .50 49,435 24 .95 Lverage
2 0.33 9.81 9.83 11.90 31.34 59.47 Z8.13 QF
3 3.82 9,64 9,85 2.71 22.20 4600 23.80 Lverage
4 3.582 9.64 9.585 12.4: 31.91 Se.00 Z4.09 aF
5 5.31 9.65 9.585 &.90 Z6.40 S0.00 Z23.60 bverage
& 5.31 9.65 9.585 15.03 34.53 &0.00 z5.47 QF
7 22.15 9.65 9.95 15.64 36.30 s50.00 13.70 Lyrerage
a 22,15 9,68 9.958 19.84 39.50 60.00 Z20.50 QP
= 23.19 9.a87 10.00 18.55 35.20 S0.00 11.80 bverage
10 23.19 9.a87 10.00 20.93 40. 60 &0.00 19.40 oF
11 24 21 9.66 10.00 14.94 34.60 S50.00 15.40 Lverage
12 2421 9.66 10.00 20.04 39.70 50.00 Z0.30 QF
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11.ANTENNA REQUIREMENTS

11.1.Limit

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.

11.2.Result

The antennas used for this product are integral Patch Antenna and that no antenna other than that
furnished by the responsible party shall be used with the device, the maximum peak gain of the
transmit antenna is only 2.5dBi.
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12. TEST SETUP PHOTO

Radiated Test (30-1000 MHz)
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Conducted test

EST Technology Co.,Ltd Report No. ESTE-R1207003 Page 119 of 130

ESL,



FCC ID:Y40-LGAC

13.PHOTOS OF EUT

External Photos
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External Photos
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Antenna

Internal Photos
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Internal Photos
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Internal Photos
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Internal Photos
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Internal Photos
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Internal Photos
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Internal Photos

(12VS.08H 20HR,
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VALVE REGULATED
RECHARGEABLE IITTIRY(H@RSPII.LNIILM

COMSTAMT VOLTAGE CHARGE
SYCLE USE: 14.8-14.0v (207
STANDEY USE; 13.7-148¥ (29°c)
INITIAL CURRENT LESS THAM 1,54
* 00 NOT SHORT CIRCUIT THE
BATTERY
* RECHARGE AFTER USE
| —

SHENZHE!. RITAR POWER CO.,1.
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Internal Photos
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Internal Photos
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